R12/86

Auto Crane Company

P.O. BOX 5806397 @ TULSA OKLAHOMA 74158-0607
4707 N.MINGO ROAD o TULSA OKLAHOMA 74117
918-836-0463 o TELEX 158108 RAMSEY TUL -

OWNER’S MANUAL

2403 SERIES

SERIAL NO.







2403 SERIES - OWNER'S MANUAL

~CONTENTS—
Page

1. INTRODUCTION — 2403 SERIES . L o ottt it e e e et e e e e 1
2 MAINTENANGE OFBATTERIES & iit s vusoscusesummmn aai s inn mmms o8 6o nos s sun 7
3. INSTALLATION .. e e e s ......... g
& GEYERAL BSSEMBLY oo v o nnn o bn L0885 45 5B SW a3 5 inan & o S 825 ws Sn s dugss s g
B, HOIST ACTUATOR | oottt e e e e e e e e 24
6. MAINTENANCE — MECHANICAL . . oottt e et e e e e e e e e 29
7. TURNER ASSEMBLY .t e e e e az
g, FTECTRICHL SECTIOM : « sy v 2ot 55 sr g s ti oL anast o 62 40 b s 500 0 sl 2 sdaaans 38
9. HYDRAULIC SECTION ot e e e e e 64
10. GENERAL DIMENSEONS . . .ottt it ittt it oe e s e e e et e et e 76
11, JACK LEG oottt et e e e 83
12, WUARIRANTY bor s v v v o s v o0 02 2 G H 0 B U S GG B G S S U S S NS SR U S D E SR N RN ST B e 84

12/86






Warranty Registration

Facsimile Transmittal

To: Warranty Dept. Fax: 918-834-5979
From; Date:

Re: Product Registration Pages:

Distributor:

Address:

City/State/Zip:

If branch office, give main office name and location:

Date Delivered:
Model No.: Serial No.:

Enduser:

City/State:

Type of Business:

Final Destination:

System Pressure: Battery:

By: Date:

* ONE REGISTRATION FORM PER UNIT (CRANE OR BODY).

* Delivery Report should be mailed or faxed within 15 days after installation.
Mail to: Warranty Deptartment
Auto Crane Company
P.O. Box 581510
Tulsa, OK 74158-0697






WARNINGS

WARNING! Federal law (49 cfr part 571) requires that the Final Stage Manufacturer of a vehicle
certify that the vehicle complies with all applicable federal regulations. Any modifications performed
on the vehicle prior to the final state are also considered intermediate stage manufacturing and must
be certified as to compliance. The installer of this crane and body is considered on of the manufac-
turers of the vehicle. As such a manufacturer, the installer is responsible for compliance with all
apolicable federal and state regulations, and is required to certify that the vehicle is in compliance.

WARNING! Itis the further responsiblity of the instailer to comply with the OSHA Truck Crane
Stability Requirements as specified by 29 CFR part 1910.180 (C) (1).

WARNING! NEVER OPERATE THE CRANE NEAR ELECTRICAL POWER LINES!

Death or serious injury will result from boom, line, or load contacting electric lines. Do not use
crane within 10 feet (3.05my) of electric power lines carrying up to 50,000 volts. One foot additionat
clearance is required for every additional 30,000 volts or less. SEE DANGER DECAL (P/N 0405629}
in this Owner's Manual.

WARNING! NEVER.., .o

* EXCEED load chart capacities (centerline of rotation to hoist hook).

* Un-reel last 5 wraps of cable from drum!

* Wrap cable around load!

* Attempt to lift or drag a load from the side! The boom can fail far below its rated capacity.

* Weld, modify, or use unauthorized components on any Auto Crane unit! This will void any
warranty or liability. Also failure of the crane may resuft.

* Place a chain link on the tip of the hook and try to lift a load!

* Use a sling bar or anything larger than the hook throat that could prevent the hook fatch from
closing, thus negating the safety feature!

* Hold on any pendant Select Switch that will cause unsafe operating conditions!

WARNING! In using a hook with latch, ALWAYS make sure that the hook throat is closed before
lifting a foad! Proper attention and common sense applied to the use of the hoist hook and various
slings will prevent possible damage to material being hoisted and may prevent injury to personnel.

WARNING! Failure to correctly plumb and wire crane can cause inadvertent operation and damage
to crane and/or personne!

WARNING! Auto Crane Company remote controlled cranes are not designed or intended to be
used for any applications involving the lifting or moving of personnell.

WARNING! ALWAYS operate the crane in compiiance with the load capacity chart. DO NOT

USE the overload shutdown device to determine maximum rated loads, if the crane is equipped
with this type of device.

| _READ THIS PAGE! | ne






AUTO CRANE COMPANY

INTRODUCTION — 2403 SERIES

Auto Crane products have been engineered to.provide
safe, trouble-free, dependable service for many years when
these products are properly used and maintained.

To assist you in obtaining the best service from your
crane and to avoid untimely failure of the unit and/or the
vehicle on which it is mounted, the following operating and
service instructions are herein published, and it is specifically
recommended that all operating and service personnel con-
sider this manual as mancatory material for reading and
study before operating or servicing Auto Crane products.
It is highty recommended that crane owners, equipment
managers and supervisors also read this manual.

Auto Craneé has incorporated several safety features in the
2403 series for your protection. The material and electrical
systems  were designed to minimize weight and lengthen
durabitity. The hydraulic components are designed fora 4:1
safety factor. Holding valves are installed on the power
versions to prevent the load from dropping if a hose should
fail. All hoses are S.AE. 100-R7? class with a bursting
pressure of 11,000 psi. A 100u filter is installed in the
hydraulic system t{o remove dirt and grit that may cause
premature failure. The reservoir is protected with a 40u
filter in the filler cap.

For your convenience the overall dimensions of the
2403 series are included on the General Dimension Drawing.
Rotation and turning radius are also listed. See page 76.

Remember that the crane adds weight to the vehicle and
may change the driving and riding characteristics of the
vehicle on which it is mounted unless this weight is properly
provided for with appropriate overioad springs. The payload
of the vehicle is also reduced by the amount that the crane
weighs, and as the vehicle is loaded, care should be exercised
not to overload the vehicle. Exercising care in distributing
the payload on the vehicle will greatly improve the driving
and riding characteristics of the vehicle. A minimum chassis
of 7800 Ibs, G.V.W R, with two rear jacklegs {or outriggers)
is recommended. Crane side jackleg should extend 45" from
centerline of truck chassis.

The 2403 series cranes are attached directly to your 12
volt truck electrical system. The power cable and retaining
clips are inciuded with the crane. A typical power cable
mounting and hookup is shown on page 8. The 2403 series
is another highly efficient Auto Crane product. The use of
our “B'" actuator maximizes your work capability for the
least amperage draw from your truck battery, The perform-
ance of vour new crane depends on the truck electrical
system. The use of the low maintenance battery is not
recommended for use on any Auto Crane product. The
recommended alternator and battery that will give the
tongest tife with the most useful duty cycle is a 50 amp.
alternator with a 450 cold cranking rated battery. These
specifications should be considered minimum,

9/85

Auto Crane Company issues a limited warranty
certificate with each unit sold. See tast page for
warranty policy.

It has always been Auto Crane Company policy to handle
2t warranty claims we receive as promptly as possible. If
material or workmanship is involved, immediate corrective
action is taken. It is therefore, understandable that Auto
Crane Company cannot assume responsibility or liahifity
when our products have obviously been abused, mis-used,
overioaded or otherwise damaged by inexperienced persons
trying to operate the equipment without even reading the
manual. The Auto Crane is designed and built to be safe
and efficient. Auto Crane will not assume responsibility or
liability for any unit which has been modified, changed, or
which has unauthorized or unapproved components installed.

Auto Crane maintains a strong distributor network and a
knowledgeable Customer Service Department, In maost cases
an equipment problem can be solved through a telephone
conversation with our Customer Service Department. The
Customer Service Department also has the ahility to bring a
local distributor, a regional sales manager, or a factory
serviceman into the solution of an equipment problem if
necessary. If through no fauit of Auto Crane Company it is
necessary to send an experienced factory serviceman on a
field service call, the rates stated in the Auto Crane Service
Policy on the last page of this manual will appiy.

Auto Crane Company's extensive Research and Develop-
ment Program assures our customers of the best equipment
on the market, and our Engineering Staff, as well as our
knowledgeable sales people are always available to our
customers in sclving crane and winch-type application
problems. When in doubt — call the Auto Crane factory.

DISTRIBUTOR ASSISTANCE:

Should you require any assistance not given in this manual,
we recommend that you consult your nearest Auto Crane
Distributor. Our distributors are stocked with authorized
replacement parts and a service department that can solve
almost any needed repair.

NOTE: THIS MANUAL SHOULD REMAIN WITH THE
CRANE AT ALL TIMES,

The material herein does not imply to cover all maintenance,
instructions, operations, or variations pertinent to every
passible situation. If additional infermation is required, please
refer to the Auto Crane Company at the following telephone
number: 918 — 836-0483. The informaticn contained in this
manual was in effect at the time of printing. Auto Crane
Company reserves the right to update this material at any
time without prior notice or obitgation.



10.

1.

12.

13.

- IMPORTANT -

SAFETY TIPS AND PRECAUTIONS

. Make certain the vehicle meets minimum chassis require-

ments. (These requirements do not guarantee unit
stability.)

Make certain the crane is installed per factory specifi-
cations. Contact your local Distributor or the Auto
Crane factory if any questions arise.

Keep the vehicle in as level a position as possible while
loading or unloading.

ALWAYS set the vehicle emergency brake before
beginning crane operations.

. ALWAYS use outriggers (jacklegs) from vehicle to the

ground during crane operation. Insure that they are
firmly positioned on solid footings.

. All load ratings are based on crane capacity, NOT

unit stability.

. ALWAYS comply with load chart capacities {centerline

of rotation to hoist hook).

NEVER OPERATE THE CRANENEAR ELECTRICAL
POWER LINES. Auto Crane Company recommends
that a crane never be moved any closer to a power line
{including tefephone lines} than 20 feet at any point.

. Keep objects and personnel clear of crane path during

operation,

Keep hoist cable pulled tight at all times,
NEVER un-reél tast wrap of cable from drum.
NEVER wrap cable around load.

REMEMBER — in lifting a heavy load, the weight can
create enough tipping moment to overturn the vehicle,

14,

15.

16.

17,

18.

19.

20.

21

22.

23

NEVER attempt to lift or drag a load from the side —
the boom can fail far below its rated capacity.

Qil gears as required.

A friction brake holds the load when power is off. The
brake may need to be adjusted periodically. Never
adjust the brake tighter than required to hold the load.
For Economiser and Econoton 1l Series, no brake
adjustment is required.

NEVER weld, modify, or use unauthorized components
on any Auto Crane unit, This will void any warranty or
liability. Also failure of the crane may result.

An important item which an operator should consider
and use properly is the hoist hook. It should be checked
on a 30-day basis for distortion or cracks.

NEVER place a chain tink on the tip of the hook and
try to lift a load with the hoist.

NEVER use a sling bar or anything larger than the hook
throat which could prevent the hook from closing with
the block, thus negating the safety feature,

In using a safety hook, ALWAYS insure that the hook
throat is closed before lifting a load. Proper attention
and common sense applied to the use of the hoist hook
and varigus slings will prevent possible damage to
material being hoisted and may prevent injury to
personnel.

NEVER hold any pendant Select switch on that will
negate safe operating conditions.

ALWAYS store outriggers (jacklegs) before road travel.

1/85



OPERATION OF UNIT

1. Make sure this manual has been thoroughly read by all
crane operating personnel.

2. A routine inspection of the crane should be mandatory
before each operating day. Any defects should be
corrected immediately,

3. At ajob site the vehicle should be positioned so that the
crane can adequately reach the load within the rated
capacity (centerline of rotation to hoist hook).

4. Keep the vehicle as level as possible during operation.

5. Engage emergency brake and turn ignition off with
transmission left in gear or in park (for automatic
transmissions). This is for Auto Crane units requiring
only battery operation. For larger Auto Crane units
requiring battery and hydraulic operation, engage
emergency brake and place gear select in neutral; press
clutch and pull PTO knob in gear; release clutch and
set throttle control to proper RPM. (See hydraulic
cection.) WARNING: DO NOT SET THROTTLE
ABOVE REQUIRED SPEED — POSSIBLE DAMAGE
MAY RESULT.

6. Always use outriggers (jacklegs) from the truck to
the ground. Be sure these are firm and adequately
positioned.

7. Then remove pendant control from cab {on smaller)
units) and plug into receptacle on crane. Crane is now
ready for operation. On Auto Crane’s larger units,

remove pendant control from guard and unwrap cable
from boom. Crane is now ready for operation.

8. Always boom up before rotating so ti 1 the boom
will clear the required boom support.

g, When extending the boom always maintain ¢learance
between the boom crown and the traveling block or
hoist hgok.

10. Always observe safe and practical operation to avoid
possible accidents. Refer to Safety Tips and Precautions,

11. After completing lifting operations, return the boom to
stowed position on the boom support. Avoid unneeded
pressure on the boam support,

12. Store pendant control in proper location {in cab or on
crane}.

13. Return outriggers (jacklegs) to stowed position. Make
sure they are pinned in place or jacklegs are returned to
compartment.

14. Check work area for any tools or equipment not stored,

15. Press clutch and disengage PTO. Release throttle con-
trol and emergency brake.

16. Report any unusual occurence during crane operation
that may indicate required maintenance or repair.

COLD WEATHER OPERATION

All standard products (all models of cranes and winches)
as manufactured by the Auto Crane Company will operate
satisfactorily from O°F, to 120F. By making the following
minor modifications, all Auto Crane models of winches and
cranes will be given the capability of operating from 0=F.
down to -65°F.:

1. Drain gear oil from actuators by removing drain plug.
Replace plug and use one 10 one-and-one-half pints of
kerosene per actuator, Then add extreme pressure gear
tube {E.P. 80-90) with maximum capacity of gear oil
and kerosene not to exceed two quarts.

2. Replace standard urethane protective boots on pendant
control switches with special low-temperature Tech-Nut
flex boots.

3. The minimum bend radius of the standard Auto Crane

pendant control cable may be increased from three inches
to nine inches.

08/84

4. Spray all electrical equipment with special corrosion-
resistant coating {eliminates rust or corrosion due to
melting and freezing action of condensation).

The only inconvenience for the operator created by the
above procedure is that the pendant control cable must be
coiled into larger loops for storage purposes, Care must be
exercised to avoid sharp bending of this pendant control
cable during extreme cold operating conditions.

When Auto Crane winches and cranes are subjected to
extreme cold (-65°F.} for long periods (two to six manths
or more}, it is recommended that the following procedure
be placed in action:

1. Comptetely drain the existing oil from the actuators and
flush with kerosene,

o Eill each actuator with Mobilube SHC-629 (approxi-
mately two quarts required per actuator) to the proper

level {oil level plug must be removed to check level).

NOTE: Many customers have utilized heater-blanket type

 wrapping for these gear boxes.

3



WIRE LINE LUBRICATION

Lubrication of the wire line serves two important pur-
poses: (1) helps to prevent corrosion; (2} lubricates the
cable strands to reduce wear due to flexing and abrasion
caused by contact with the sheaves, rollers and cable ‘on
the drum.

PREPARATION:

Remove rust and foreign matter with a wire brush and
wipe clean. Be sure cable is dry.

APPLICATION:

Two methods are illustrated in figures 1 and 2. A light
weight motor oil may be used, as in figrue 1; or a heavier
lubricant such as grease gun lubricant, as in figure 2.

Hlustrated in figure 1 is one easy and effective method
of applying lubrication. Dip the brush into the lubricant
and apply. ' wwma casge 2 nag on piane of chasqekin is
dipped in tlhe tubricant and used to swab the lubricant on
to the rope.

Another simple method is shown in figure 2. Leather
gloves are preferred to canvas because of greater protection
and less penetration of the grease.

Fig. 1

Fig. 2

“LIFE OF WIRE LINE"

So many variable factors can cause the deterioration of
wire line cable that it is not possible to determine a definite
life expectancy.

Some of these factors are:
1.  Load being handled.
2. Corrosive conditions.

3. Maintenance of the unit.

a. Keep the sheaves turning freely.

b. Maintain tension on cable to insure proper
spooling.

c. Lubricate line, (See above)
Avoid kinks in cable,

e. Avoid abrasive action and contact with sharp
carners,

4. Frequency of use.

Auto Crane units, up to 2400 pound ratings, use 3/16
inch diameter galvanized preformed 7 x 19 aircraft cable
which, when new, has a minimum strength of 4,200 pounds.
It is recommended when 1200 pound loads are exceeded
to use a two-part line with g traveling block. It can be seen
that there is a safety factor of 3.5 to 1 when the cable is
new,

Keeping the above factor of safety in mind and knowing
the kind of loads that will be handled, the user can deter-
mine by inspection of the cable as to when it should be
replaced.

ltemns to look for while inspecting the cables are:
1. Broken strands.

2. Kinks and flattened sections.
3. Corrosion and abrasion.



WARNING:
AS WITH ALL AUTO CRANE POWER ROTATION UNITS,
2403 SERIES DOES REQUIRE A BOOM SUPPORT.

/BOOM SUPPORT

BRACKET

AUTO CRANE COMPANY

P.O.BOX 580697 & TULSA OKLAHOMA 74158-0697
4707 N.MINGO ROAD e 918-836-0463




AUTO CRANE'S SUGGESTED BOOM SUPPORT.

NOTE: LEAVE 3/4" CLEARANCE ON EACH SIDE
OF BOOM.

174" PLATE

2" CHANNEL

WELD LOOP FOR
TRAVELING BLOCK
HOOKUP.

3/8 ROUND BAR.

AUTO CRANE COMPANY

P.O. BOX 580697 & TULSA OKLAHOMA 74158.0607
4707 N. MINGO ROAD ¢ '918-836-0463




MAINTENANCE OF BATTERIES

Maintenance of Auto Crane unit batteries differs very
little from the generally prescribed maintenance of any lead

acid battery. All batteries must be kept properly charged:

they must be kept properly filled with water; and they
must be kept relatively clean.

Many things affect the proper charge to a battery, such
as regulator settings, the proper tightness of belts on the
alternator or generator, and good, clean connections of
all cables and wires at the battery, reguiator, starting motor,
alternator or generator, and — most important — the ground
connections.

Keeping the battery as fully charged as possible without
overcharging is of extreme importance, especially when
vehicles are left outside for extended periods of time in
extremely cold climates. A battery can freeze; freezing
points for various specific gravities of acid are as follows:

Specific Gravity Freezing Temperature

{Corrected to 80° F) Dearees F.
1.280 —ag°®
1.250 -62°
1.200 ~1g°
1.150 5°
1.100 19°

From the above, itis apparent that a half-charged battery
{about 1.200 specific gravity} cannot stand for any length
of time at —20°F or it will freeze.

The main reason for keeping the battery as fully charged
as possibte without overcharging, of course, is to assure that
power i3 available even though the vehicle has been standing
for some time,

The battery should be properly filled with water at all
times. |f the electrolyte level is allowed to fall below the
top of the plates, the results become threefold: 1) the
exposed portion of the plate will become suifated; 2) the
portion of the plate exposed is not usable; and 3} that
portion of the acid remaining becomes more concentrated
and may cause more rapid deterioration of the remaining
parts of the battery.

The battery should be kept clean. Batteries filled with
acid and which are not in use self-discharge to a limited
degree because of the nature of the materials within the
battery; but if dirt is allowed to collect on the top of the
battery, and this dirt absorbs moisture, an electrical path
can be set up between the various terminals of the battery
or the ground. Once such a path has been established, the
seif-discharge of the battery is considerably accelerated.
This also accelerates corrosion of the battery cables at the
© terminals.

1/8S

Periodic Maintenance is Needed.

A definite program of periodic maintenance of all
batteries should be conducted on a regular basis. Periodic
maintenance includes checking belts for tightaess on the
charging equipment, checking battery electrolyte levels,
checking cables for good connections, and cleaning where
corrosion is apparent. When corrosion is cleaned off, the
cable terminals and battery terminals should be coated with
a light coating of petroleum jelly before they are replaced.
When terminals are cleaned the top of the battery should be
cleaned with a mild solution of soda water.

If the condition of the battery is in question, it should be
removed from the vehicle, taken to the shop, and allowed
to reach room temperature. [t should then be recharged
until specific gravity readings are unchanged over three
readings taken at one-half hour intervals. If the specific
gravity readings are fairly uniform, the battery should be
checked with a high rate tester in accordance with instruc-
tions on the tester. A load test is the best test one can make
on a battery.

Low maintenance batteries should not be used on Auto
Cranes or on trucks equipped with Auto Cranes, These
batteries are not designed for ““deep” discharge.

{f, after charging, it is noted that the specific gravity
reading of one cell is 30 points iess than any of the other
cells, it may be assumed that that cell is bad and that the
battery should be replaced. if all cells are uniform but not
up to full charge, a low rate of charge should be attempted
for an exiended period of time. This usually will recover a
badly sulfated battery.

If it is necessary to replace a battery, and a dry charge
battery is used, the following procedure applies:

1. Fill the battery with electrolyte of the proper specific
gravity.

2. Place the battery on charge in accordance with instruc-
tions given by the manufacturer,

It is essential that the second step above be followed to
assure that the battery going on the vehicle is fully charged.

It is also very important that the battery hold-downs be
checked periodically to assure that the batteries are properly
positioned to avoid vibration problems, breakage of cables,
or terminal breakage. Care must be taken to avoid cracking
or breaking containers or covers by tightening held-down
figures excessively, yet they must not be so loose that
hreakage results from a too loose hold-down. \



vy

" i _ SISINILING HIBHL o»m.wéxu: R
4 +HH 1MLIG HINNYN ANY NI T35N 78 40N LSNW ONY *
% Labti Lol QO INYUD GANY 30 4L a0WM IHL S} 1MINa SIHL ¥8/80
oW - MY Ci8h S RiA ISWY Wde DUy
WAISIATY 8103 oMDNmvea ] aTis 11vos | 3iva]  IACEY NMOHS LOW FIONYNITOL
DHUAY MO
A§ D3I SR 37w L OM O 53003 3avd
SUYHS OHY SUNABTIY JADH Y
378V AH3ILIVE- NOILVYIYLSNI vwa] pro T ONYSL ORI ORI A¥3Llva
LA or 5 ax £l EN0NY
4B d.AHD 03130305
LTS SN TN LD §51 TN § 1YY 1101 g
i
o g._c o i SIHONI NI JUY SNOISHINIO = UFHSINENA
Esﬂv wzcc 19 waty Do) 11¥ 0ILON 3SIMEIHLO SSITHA 9 S<l1D

AVIHALYI 40 1S ALILWYNO haN 88 ON L LN
HOIL4I%2510 [ onieve  [siofwin | | 4
S N v [~ ELLAE
SISSYHD :
"AWYHS SISSVHD Ol

HOLOW WOHA ANNOHD ATEMIASSY

<@ 31G¥3 NO ONIHSNE

dOLVYTINSKI 05-88 ON

H3lHVLS
HOOV NEHL

LINA INVHD WOH4 ai
318v) AHIllva T Ve

AT9W3SSY 318VD
AH311vd P00 "ON

QIONITICS HALHWLS
IW0d JAILISOd

{'434)
Ad3LIVE

: ‘13IN3VHE ONILNNOW IHL HIONOHHL G3HSITdW03IY
A11vNSA SI SIHL "dWvdd SISSYHI 3HL 0L 030NNOH9
38 01N0HS INVHI JFHL "INVHI 1V H3IMOd WNWIXVIN
NIVLE0 0L H30HO0 NI 3WvHd SISSYHI 3HL 01 INIONT 3HL
WOH4379VIONNOYO TVYNOILICOVNY AV OL AHVSS3O3N
38 AVW L1 INTONI 3HL OL Q3ONNOY O SI AHILLYE 3HL 41 ¢ RECHS Sigress

‘NILHIIL

ANV INAN 30V1d3H '378vI H3IMOd 3INVHI TIVLISNI
‘1504 TYNIWY3L AH3ILLYS QIONIT10S NO LNN JAOW3H ¢

‘UITIVLSNI 378V HLIM OIHSINUNS TYNIWNEIL vHLX3

GNV ‘440 1NJ 38 NV 3719v0 3HL S1S1X3 318vI SN1dUNS

41 "33¥1d NI A13HNJ3S 378v3 0710H Ol S4IND IWVHA

88 "ON3IHL1TVLSNI "SIDAI JHVHS 0I0AY ‘031331044 38

T7IM 1) LVHL 0S 3718VvD 3LVI07 '"NOILOINNOD AHILLVE
OION370S H31YV1ISOL3WVHL SISSYHI 3AISNI3718YI NNH T

"ONNS ONIHSNE

Lid T7M 11 0S 318V3 ONNOHY 34VL TVIIHLI3T3 dVHM

L 'NMOHS SV '378Y0 NO GIHSINHNA St HIIHM 9NIHSNE ONY "

)

B ]

+'378Y TTVLSNI 40074 NI 3T0H HIL3IWVIC 91/EL 11140 L SR R LY




T

S1SIWILNI WIIHL OL TVINIm ASSY LXIN

T 4o 133Hs _ L3I0 WANNY R ANY NI Q150 3@ 10M L3NA ONY
JHDMEM | o uwlD 030Y 90 ALE I0ud IHL S INIMESIHL #8/80

[+s, =g 8109~ MV D ] TEBU S TIA ISHY MIdTUY
NOISIATY OM DhiswnG ] 3215 17 Jvo INORY NMOHS LOH TIONYYIT0L
DHINY U

e §1m1 37905 20N OQ 53003 3783
- JUYRS ONY SR 1Y JAOMIW

378vd AHILLIVE-NCILVYIVLSNI I I eRBI _—AHILLVE

w G oax L $319NY

ERESTS

480 3K
_q\‘hm_‘\ ISIMHIHI0 TS )TNN §13

vu 3101
1¥0 4

Al el 1Y 0JLON 3SIMY IKLO SS3TND

O3HSINEMA
9 Sdi72

TWIHILYW 20 LS ALILNYND S~ BEB ON
NCHLdIDS 3D — On Luvd _ma_::, w |
) P IRYYA
SISSVHD
“IWVYS SISSYHD OL
HOLOW WOHd ONNOHD —— AIGNISSY
g 378v2 NO ONIHENE
A0L¥INSNI 0$-88 CN
4 H3L¥YLS
INY 0
b t“ﬂquu wwmﬂ»”m_ \
i ’ AT8WISSY 318V0
' AHILLYE ZZ¥009 ON
QIONTIOS HILHVLS .,
T70a FAILE0d — Va
(434)
Ab3llva
LANOVHE ONLLNNOW IHL HSNOYHHL O3HSINdW0I3V
ATTVYNSN SI SIHL IWvH4 SISSYHI 3JHL 0L d3anNnodo
39 QTNOHS 3INVHI FHL "INYHI LV H3IMOd WAWIXVYW
Niv.1i90 0L H3IOHO NI 3Wvdd SISSYHI 3HL 0L 3ANIONT 3HL
WOH43719VIANNOYHITYNOILIOGY NY O0Y OLABYSS3I3IN Y
39 AYW LT INIONT IHL 0L 030ONNOHY SI AH3LLYE JHL 41 7 S NMOHS XIS
"NILHYIL

gNY LION 33V1d3Y¥ '3789v3 H3IMO4 3INVHI TTVLISNI
‘150d TYNIWH3L AY3LLVE QION3T0S NO LNAN JAOWIH '€

‘03717VISNI 378YI HLIM JIRSINGNd TVNINE3L YELX3
ONY ‘340 LN3 39 NV3J 3719V3 JHL SLSIX3 378YI SN1dHNS
41 '39¥1d NI A734NJ38 378vI 0T10H 0L SdIN1D JWVHd
8£8 "ONIHLTTVLSNI "SI00I dHVHS 0I0AY '03103.L0Ud 34
THM LI LYHL 0S 318V0 3L¥J07 'NOILIINNOD AH3LLVE
QION3T0S HILYVISOLIWVHL SISSYHI 3AISNIZTEVI NNY ¢

‘ONNS ONIHSNE

L14 771M 1) 0S 379V ONNOHY 3dV1 1v3IH10373 dVHM
L "NMOHS SV '3719VJ NO O3IHSINENS S HIIHM ONIHSNE ONY

Lo LON

20074 NYHL
\_ gl
==
= RRIs-1d]

H'378V0 TTVLSNI 'HO01d4 NI 3T70H H3LIWVIQ 9b/el T118a |




[ ﬁ

,,,,,,, 95/z1

T L)
AL [

WEOYL - MIBWASSY TYHINID

ANVAINOD 3NVHD OLNV e,

|

THIANITLD NNR AW NI 0 ASS 06 35N © @
-~
ANBWISEY TVWDIHID33 HO4 12108 MY 335 2 s
NOILYZI4IHY¥2 J04 93007dx3 NMOHS Z W3Ll T 0\

BEFReL

it

i
i U/ 3L50dd0 SY 3nTS ! “
d ATBWISSY ONINY3E \
ILON




GENERAL ASSEMBLY - 2403M — AW-330126

ITEM Qrvy. PART NO. DESCRIPTION
1 1 330139 QUILL/BASE
2 1 330135 SIDE PLATES/HOUSING
3 2 330192 BEARING, BALL SEALED
4 1 330182 SNAP RING
5 1 330133 BOOM
6 1 330137 BOOM, EXT.
7 1 330131 ACTUATOR ASS'Y
8 1 330579 CYLINDER, HYD.
9 1 306700 GUARD, BRAKE
10 1 800203-006 HANDLE, PUMP
1 1 202800 GRIP, HAND
12 1 330136 HANDLE, BRAKE
13 1 013503 SCREW, 5/8NC X 7G5
14 1 330488 SPRING, COMPRESSION
15 1 200909 SHEAVE ASS'Y (REF. BEARING ONLY — #20010C0)
16 i 018100 NUT, HLF-LK 5/8 NF
17 1 013506 SCREW, 5/8 NFX 2-1/4 G5
18 1 017700 NUT, HLF-LK 1/2 NF
19 1 011607 SCREW, 1/2 NFX 2Gb
20 1 100300 BLOCK, TRAVELING
21 1 400300 DRUM, HOIST
22 1 800320-003 KEY, 1/4 X 1/4 X 1-15/16
23 1 002902 SCREW, SOC. SET 1/4 NCX 1/2 Gb
24 1 201252 CABLE, HOIST
25 1 330166 GUARD, CABLE
26 4 005500 SCREW, 1/4 NCX 3/4 CP
27 8 015800 NUT, 1/4 NCCP
28 8 020200 WASHER, SPLK 1/4CP
29 1 330185 SCREW, INFX5-1/2 G5
30 1 019106 NUT, HLF-LK 1" NF
31 1 330471 BOOM PIVOT (330471-001 FOR OPPOSITE SIDE)
32 14 330370 SCREW, 3/8 NCX 7/8 GbZP
33 18 330372 NUT, 3/8 NCCP G5
34 20 021100 WASHER, SPLK 3/8 CP
35 6 330371 SCREW, 3/8 NCX 1 GBZP
36 1 014400 SCREW, 3/4 NFX 5" G5
37 1 018600 NUT, LK 3/4 NF G5CP
38 1 330430 SPACER
39 1 330171 RELAY PANEL ASSEMBLY
40 4 021200 WASHER, FLAT 3/8CP
41 1 330519 CONTROL, PENDANT
42 1 330181 PIN, POSITION
43 1 360038 INDICATOR, ANGLE
44 1 330183 BRACKET, MOUNTING RECEPTACLE
45 1 330363 BOOM, UPPER (OPTIONAL FOR 14 MANUAL EXT.)
46 1 227402 SHEAVE ASS'Y 5" (OPTIONAL FOR 14" MANUAL EXT.}
47 2Qr (REF) O1IL, HYD.
48 1 330491 BRAKE BAND ASSEMBLY
49 4 005604 SCREW, HX.HD. 1/4 NCX1
50 1 330186 DECALKIT
51 1 330187 SHIPPING KIT
52 1 660000 BRAKE LEAD
53 1 330302 BOOM, CENTER (OPTIONAL FOR 14 MANUAL EXT.)
54 2 330468 COLLAR, SPLIT-LOCK
55 3 004800 SCREW, =10 X 3/85.T."

12/86




GENERAL ASSEMBLY — 2403M — AW-330126

(TEM ary. PART NO. DESCRIPTION
56 2 330470 FLANGE, BEARING

57 1 330489 SPACER

58 1 018301 NUT, HEX. 5/8 NC

59 1 330184 SPRING, COMPRESSION

60 1 016300 NUT, HX-LK, 1/4NC

61 1 330303 GRIP, HAND

62 1 330623 SEAL KIT (HYD. CYLINDER)

63 1 330646 REPAIR KIT (HYD. CYLINDER}

64 2 800167-001 SPACER

65 1 330643 FILLER, DRUM, 3/16

NOTE: BEARING P/N 400500 IS USED IN BOOM PIVOT (330471 & 330471-001)

AND FLANGE BEARING (330470).

12/86

i



— o |

.....

LT A

HNTOPT ABW3ISSY Tv¥EINID

ANUEWOD IANVHD QLMY |

“{ 98/z1

[ oeen

“YIAONITAD DIMIPHOAR N1 NSS O6 38N §
AIBAW3SSY 00301 BO4 2070-MY 335 ¢
ATRWISSY TIYDEELIITT 409 OIEIE- MY 335 ¢
HOLLYHAIETTD ¥04 43007dX3 NMOHS 2 WLl 2

TATEWASSY LJVWHS H3NBMNL HOJ 300 -MY 338 1
53.0N

\ .
Y -

A & &Jwg 4 I
,_Nfl\J

y
7 "4 31150490 SV IAvS o K g
L ATBWISSY SNINYIR i \ﬁmp Ty, \\
Py 308 D e 3 -~
= o4 m& \ab ﬁ |
(¢ - g .




GENERAL ASSEMBLY — 2403MR — AW-330127

ITEM aTy, PART NO. DESCRIPTION
1 1 330210 QUILL/BASE
2 1 330383 SiDE PLATES/HOUSING
3 1 330133 BOOM, LOWER
4 1 330137 BOOM, UFPER
5 1 330313 GEAR MOTOR, 12V.
6 1 330131 ACTUATOR ASSEMBLY
7 1 330504 MOUNT, MOTOR
8 1 306700 BRAKE GUARD
9 1 330579 CYLINDER, HYDRAULIC
10 1 200809 SHEAVE ASSEMBLY (REF. BEARING ONLY — =200100)
11 ... 330181 POSITION PIN
12 1 330156 GUARD, CABLE
13 e 201252 CAsLE, HOIST
14 1 400300 DRUM, HOIST
15 1 330471 BGOM, PIVOT {330471-001 FOR OPPOSITE SIDE)
16 1 800320-003 KEY, 1/4 X 1/4 X 1-15/16
17 2 300192 BEARING, BALL - SEALED
18 1 330310 RELAY PANEL ASSEMBLY
19 1 330182 SNAP RING
20 1 330311 PENDANT CONTROL
21 1 360038 INDICATOR ANGLE
22 1 800203-006 HANDLE, PUMP
23 1 660000 BRAKE LEAD
24 1 330422 GEAR, WORM
25 3 330451 DOWELPIN5/16 0 X 2
26 1 0616300 NUT, HX-LK 1/4 NC
27 1 330279 SHIPPING KIT
28 1 330186 DECALKIT
29 2 002902 SCREW, SOC. SET 1/4 NCX 1/2
30 1 11607 SCREW, 1/2 NFX 2 Gb
31 1 017700 NUT, HX HLF-LK 1/2 NF
32 1 013506 SCREW, 5/8 NFX 2-1/4 G5
33 1 018100 NUT, 5/8 NF
34 1 100300 BLOCK, TRAVELING
35 1 330185 SCREW, 1" NFX 5-1/2 G5
36 1 019106 NUT 1" NF
37 14 330370 SCREW, 3/8 NCX 7/8 G8ZP
38 18 330372 NUT, 3/8 NC CPG5
38 20 021100 WASHER, SPLK 3/8 CP
40 4 330371 SCREW, 3/8 NCX 1" GBZP
41 3 007805 SCREW, 5/16 NCX 1-1/2 G5
42 3 020600 WASHER, SPLK 5/16 CP
43 2 330394 SCREW, 3/8 NCX 1-1/2 G5ZP
44 1 014400 SCREW, 3/4 NFX 5" Gb
45 1 018600 NUT, 3/4 NF GbCP
46 5 005500 SCREW, 1/4 NCX 3/4 CP
47 13 015300 NUT, /4 NCCP
48 15 020200 WASHER, SPLK 1/4 CP
49 1 330302 BOOM, CENTER (OPTIONAL FOR 14" MANUAL EXT.)
50 2 330468 COLLAR, SPLIT-LOCK
51 2 QT. (REF) OIL, HYD.
52 2 330470 FLANGE, BEARING
53 1 330363 BOOM, UPPER (OPTIONAL FOR 14 MANUAL EXT.}
54 1 227401 SHEAVE ASS'Y 5 (OPTIONAL FOR 14" MANUAL EXT )
b5 2 021200 WASHER, FLT. 3/8

12/86




GENERAL ASSEMBLY — 2403MR — AW-330127

ITEM aty. PART NO. DESCRIPTION
b6 1 330243-002 KEY
57 3 004800 SCREW #10 X 3/8 S.T.
58 1 202800 GRIP, HAND
59 1 330623 SEAL KIT (HYD. CYLINDER)
60 1 330646 REPAIR KIT (HYD. CYLINDER)
61 2 B800167-001 SPACER
1

62 330643 DRUM, FILLER, 3/16

NOTE: BEARING P/N 40050015 USED IN BOOM PIVOT (330471 & 330471-0C1)
AND FLANGE BEARING {330470).

12/86




= =]

N L T A

dEOPZ - ATEW3SSY Tvy3In3g
e

ANVAIWOD INVHI OLnV

RO w34y |IED

¥e/L

LD BOSNIS 0707 HOJ ud4 OBGOLT My 335 b
TQ90%% N/ LT R 1UAINDT HO WO 11310 TIBOW 351 ¢
Iv31H10373 HOd BESOLE My
GNY ONIMYYO OAH BHO4 9950EF MY 335 2
'NOILYDI418970 HOd Q300Td A3 NMOHS 2 WLl |
3.0N

T e ]

98/2) g

¢ 310N 338




GENERAL ASSEMBLY — 2403P — AW-330128

ITEM aTty. PART NO. DESCRIPTION
1 1 330139 QUILL/BASE
2 1 330135 SIDE PLATES/HOUSING
3 2 330192 BEARING, BALL SEALED
4 1 330182 SNAP RING
5 1 330133 BOOM, LOWER
6 1 330137 BOOM, UPPER
7 1 330131 ACTUATOR ASSEMBLY
8 1 330580 HYD. CYLINDER
9 1 330581 PUMP, HYD. 3 QT.
10 1 330490 SPACER
11 1 330488 SPRING, COMPRESSION
12 1 330136 BRAKE, WRENCH
13 1 330489 SPACER
14 1 330491 BRAKE BAND ASS'Y
i5 1 200909 SHEAVE ASSEMBLY (REF. BEARING ONLY — #200100)
16 1 017700 NUT, HLF-LK 1/2 NF
17 1 011607 SCREW, 1/2 NFX 2G5
18 1 013506 SCREW, 5/8 NFX 2-1/4 G5
19 1 018100 NUT, HLF-LK 5/8 NF
20 1 100300 BLOCK, TRAVELING
21 1 400300 DRUM, HOIST
22 1 800320-003 KEY, 1/4 X 1/4 X 1-15/16
23 1 002902 SCREW, 1/4 NCX 1/2 Gb
24 1 201252 CABLE, HOIST
25 1 330156 GUARD, CABLE
26 6 005601 SCREW, 1/4 NCX 1CP
27 10 015900 NUT, 1/4 NCCP
28 10 020200 WASHER, SPLK 1/4CP
29 1 330185 SCREW, TINFX 5-1/2 Gb
30 1 019106 NUT, HLF-LK 1" NF
31 1 330471 BOOM, PIVOT {330471-0071 FOR OPPOSITE SIDE)
32 15 330370 SCREW, 3/8 NCX 7/8 GBZP
33 19 330372 NUT, 3/8 NCCPG5
34 23 021100 WASHER, SPLK 3/8 CP
35 6 330371 SCREW, 3/8 NCX 1" G82ZP
36 i 014400 SCREW, 3/4 NFX 5" G5
37 1 018600 NUT, LK 3/4 NF G5 CP
38 2 009109 SCREW, 3/8 NCX 1-1/2 G5
39 1 330588 RELAY PANEL ASSEMBLY
40 1 330311 PENDANT, CONTROL
41 1 330183 BRACKET, RECEPTACLE
42 2 019600 LOCKWASHER #6
43 2 015400 NUT, HEX #6-32
44 2 000404 SCREW, RD.HD. #6-32 X 5/8
45 1 360038 INDICATOR, ANGLE
46 1 330181 POSITION PIN
47. 1 2274M SHEAVE ASSY 57 (OPTIONAL FOR 14" MANUAL EXT.)
48 2 800202-002 SPACER, PUMP BRACKET
49 1 330319 BRACKET, PUMP
50 1 330186 DECALKIT
51 1 330187 SHIPPING KIT
52 2 005500 SCREW, 1/4 NCX 3/4
53 1 200545 BREATHER CAP
54 1 660000 BRAKE LEAD
55 2 021200 WASHER FLT, 3/8

12/86

16




GENERAL ASSEMBLY — 2403P — AW-330128

(TEM avy. PART NO. DESCRIPTION
56 1 330363 BOOM, CENTER (OPTIONAL FOR 14" MANUAL EXT.)

57 1 013503 SCREWB/BNC X 7

58 2 330468 COLLAR, SPLIT-LOCK

59 2 330470 FLANGE, BEARING

60 1 330184 SPRING, COMPRESSION

61 i 018301 NUT, HEX. 5/8 NC

62 1 330233 BOOM, UPPER {OPTIONAL FOR 14" MANUAL EXT.)

63 3 004800 SCREW, #1710 X 3/85.7.

64 1 306700 GUARD, BRAKE

65 1 016300 NUT, HX.LK. 1/4 NC

66 1 330303 GRIP, HAND

67 1 330643 DRUM, FILLER, 3/16

68 1 330452 SEALKIT

NOTE: BEARING P/N 400500 1S USED 1IN BOOM PIVOT (330471 & 330471-001) AND

FLANGE BEARING (330470}.

12/86




= i L
2 @ E H
b = N
- =~ ER
& g | s |4
3 DA )
o 3
z = 2
= Q ~ o
i |w 5oRx
Z B |5
“l. i
[ Prol
- HE
> F 1
& I HO 1< La
@ ] 3 4
v o8 w £ =
- Z « = T
4 O n o o =
T E T -z | -‘(5‘-21'
w 3z I3 & R E
w Y a e 2 s I3
Gy o O .
< 2 i
D i o
[P I
a B o £ Za
I & 2 a Lo
w E = S Ba
Y oF = Oz
e A GD%
Yo & ¥2
8 7 - wa
REE mad
I o "y
58 a5 - 5¢
e 6 wiko ®
3 B w £
a3 2 oo H
o] = 0 o$ g
o 2 gk 288 i3
P T H om o Pc
T L EL0 xR
=< Qe ¥ oAm
Eur wuw
M ho B owi
wir oL D oo
2Pt e Ul
=]
z

BEARING ASSEMBLY
SAME AS OPPOSITE

LATURE D Fronter 40
o HELERERD,,




GENERAL ASSEMBLY — 2403PR — AW-330129

ITEM Qry. PART NO. DESCRIPTION
1 1 330210 QUILL/BASE
2 1 330283 SIDE PLATES/HOUSING
3 2 330192 BEARING, BALL SEALED
4 1 330182 SNAP RING
5 1 330133 BOOM, LOWER
6 1 330137 BOOM, UPPER
7 1 330131 ACTUATOR ASSEMBLY
8 1 330250 HYD, CYLINDER
9 1 202712 PUMP, HYD. 3 Q7.
10 1 330200 HYD. MOTOR
11 1 200909 SHEAVE ASSEMBLY (REF. BEARING ONLY — =200100)
12 1 100300 BLOCK, TRAVELING
13 1 330422 GEAR, WORM
14 2 300204 DIRECTIONAL VALVE ASS'Y
i5 i 330254 GUARD, RELAY
16 1 330306 MANIFOLD - SERIES
17 1 330284 RELAY PANEL ASSEMBLY
18 1 400300 DRUM HOIST
19 1 800320-003 KEY, 1/4 X 1/4 X 1-15/16
20 1 002900 SCREW, 1/4 NCX 3/8 Gb
21 1 330156 GUARD, CABLE
22 3 005500 SCREW, 1/4 NCX 3/4 G5
23 9 020200 WASHER, SPLK 1/4 CP
24 t 015800 NUT, 1/4-20CP
25 1 201252 CABLE, HOIST
26 1 330185 SCREW, 17 NFX 5G5
27 1 019106 NUT, HLF-LK 17 NF
28 1 330471 BOOM, PIVOT (330471-001 FOR OPPOSITE SIDE]
29 2 021200 WASHER, FLAT
30 19 330372 NUT, 3/8 NCCP G5
31 22 021100 WASHER, SPLK 3/8 CP
32 3 330451 DOWELPING/168" @ X 27" LG
33 3 007805 SCREW, 5/16 NCX 1-1/2 Gb
34 3 020600 WASHER, SPLK 5/16 CP
35 17 330370 SCREW, 3/8 NCX 7/8 ZPG8
36 6 330371 SCREW, 3/8 NCX 1 Gb
37 1 (14400 SCREW, 3/4 NFX 5 G5
38 1 018600 NUT, HXLK 3/4 NF CPG5H
39 4 005604 SCREW, 1/4-20 X 1 CPNC
40 1 0001156 CLAMP, CABLE
41 5 330038 SCREW, SELF-DRILLING
42 1 330181 POSITION PIN ASS"Y
43 1 017700 NUT, HLF-LK 1/2 NF CP
44 1 013506 SCREW, 5/B NFX 2-1/4 Gb
45 1 Gi18100 NUT, HLF-LK 5/8 NF
46 1 011607 SCREW, 1/2NFX 27 G5
47 1 642601 PENDANT CONTROL
418 1 360038 iINDICATOR, ANGLE
49 1 330186 DECALKIT
50 1 330279 SHIPPING KIT
51 1 660000 BRAKE LEAD
52 1 330302 BOOM, CENTER (OPTIONAL FOR 14" MANUAL EXT.)
53 2 330468 COLLAR, SPLIT-LOCK
54 1 306700 GUARD, BRAKE
55 2 330470 FLANGE BEARING
12/86

T et



GENERAL ASSEMBLY — 2403PR — AW-330129

ITEM ary. PART NO. DESCRIPTION

56 1 330363 BOOM, UPPER {OPTIONAL FOR 14" MANUAL EXT.}

b7 1 227401 SHEAVE ASS'Y 5" (OPTIONAL FOR 14" MANUAL EXT.)
58 1 200547 ELL, ST. 3/8 N.P.T.

59 4 002614 SCREW, 5/16 NC X 5/8 5T CP

60 1 002902 SCREW, SOC. SET 1/4 NCX 1/2 G8

61 3 004800 SCREW, #10-X 3/8 S.T.

62 1 330364 LOAD SENSOR KIT (OPT.}

63 1 016300 NUT, HX.LK. 1/4 NC

64 1 200545 CAP, BREATHER

65 1 330643 DRUM, FILLER, 3/16

66 1 330452 SEAL KIT

NOTE: BEARING P/N 4005001S USED 1IN BOOM PIVOT (330471 & 330471-001) AND

FLANGE

BEARING (330470).

12/86

20

&



NOTE

ki
D
o g
e

w
H
el
b
po e}
I o
o
&
e
<z
© ¥
£z
&
=
S
m =

nnnnnn

CRTETGTTN
TG CRANE COMPANY
478

GEWERAL ASSEMBLY - 2403 PRx

i

Y

Tern
e

W
= -
o

=8 %o
5 £ o8z E
2 3 g w2
5 &Y,
2g¢ 3§92
o 4 = ux
1 2o Wy
P =] 3 Z5
2 2253
rE pbag
i w
o z O
Y5 g3 bo
o 2 W
5 & 3%
'_I‘gomz
528 oo
P o [l
..,QQ;:JH
. o °
SQ’:DOO\D
o Bp T =on
i =
x x4 =l
4 gW o g am
@ = wox
wowg Ly 3
i ® owa
o ome B s

12/86 1%




GENERAL ASSEMBLY — 2403PRX — AW-330130

ITEM

aTy.

PART NO.

DESCRIPTION

OO~ TN WK ~

w.._\_x_.x....n._..n._a_.\.a..a_-\f\_)_a_-l

—
_A(A)_A_\_x_.a_n_xw_a_;r\)_n._n_n._x__m_a._:_;__\_a.a

A) — —
M aNWR RO WR = 2 o= 2O WO

330210
330231
330192
330182
330232
330206
330131
330250
202712
330200
202711
330422
3302556
300204
330254
202710
330233
018100
012200
0181056
330057
227401
011606
017700
100300
015017
019106
330185
005500
330156
020200
015900
201252
400300
800320-003
002200
330471
330370
330372
021100
330371
014400
018600
330364
201101
330089
005604
000115
330038
007805
020600
330451
022502
360038
330280

QUILL/BASE

SIDE PLATES/HOUSING
BEARING, BALL SEALED
SNAP RING

BOOM, LOWER

BOOM, CENTER
ACTUATOR ASSEMBLY
HYD. CYLINDER

PUMP, HYD. 3 QT.

HYD. MOTOR

HYD. CYLINDER

GEAR, WORM

RELAY PANEL ASS'Y
DIRECTIONAL VALVE ASSY
GUARD, RELAY
MANIFOLD - SERIES
BOOM, UPPER

NUT, HLF-LK 5/8 NFCP
SCREW, 5/8 NFX 1-3/4 G5
NUT, 1-8 NC
SCREW, 1" X 4 G5
SHEAVE ASS'Y 5" (REF. BEARING ONLY — #200100}
SCREW, 1/2 NF X 1-3/4 Gb
NUT, HLF-LK 1/2 NF CP
BLOCK, TRAVELING
SCREW, 1 X 1-1/2 Gb

NUT, HLF-LK 17 NF
SCREW, 1" NF X 5-1/2 G5
SCREW, 1/4 NC X 3/4 Gb
GUARD, CABLE
WASHER, SPLK 1/4 CP
NUT, 1/4-20CP

CABLE, HOIST

DRUM, HOIST

KEY, 1/4 X 1/4 X 1-15/16
SCREW, SOC. SET 1/4 NC X 3/8 G8
BOOM, PIVOT (330471-001 FOR OPPOSITE SIDE)
SCREW, 3/8 NC X 7/8 G8ZP
NUT, 3/8 NCCP Gb
WASHER, SPLK 3/8 CP
SCREW, 3/8 NC X 1G8CP
SCREW, 3/4 NF X 5" Gb
NUT, HXLK 3/4 NF CP G5
LOAD SENSOR KIT (OPT.}
POSITION PIN ASS'Y
PENDANT CONTROL
SCREW, 1/4-20 X 1 CP
CLAMP, CABLE

SCREW, SELF-DRILLING
SCREW, 5/16 NC X 1-1/2 Gb
WASHER, SPLK 5/16 CP
DOWEL PIN 5/16 0 X 2" LG.
WASHER, FLAT
INDICATOR, ANGLE
DECAL KIT

12/86

FaTat




GENERAL ASSEMBLY — 2403PRX — AW-330130

ITEM arTy. PART NO. DESCRIPTION
56 1 330279 SHIPPING KIT
57 1 200547 ELL, ST. 3/8 NPT
58 1 330317 BRACKET, HYD. LINE
59 1 306700 GUARD, BRAKE
60 1 801102 PAD, CYLINDER
B1 1 330270 POWER CABLE ASS'Y
62 1 330226 BRACKET, TWECO - LOWER
63 5 002614 SCREW, 5/16 NC X 5/8 ST CP
64 1 660000 BRAKE LEAD
65 1 330207 TAB, LOCKING
66 2 021200 WASHER, FLAT 3/8
67 2 330468 COLLAR, SPLIT-LOCK
68 3 004800 SCREW, #10 X 3/8 S.T,
69 2 330470 FLANGE BEARING
70 1 002902 SCREW, SOC. SET 1/4 NC X 1/2 L.G.
71 1 016300 NUT, HX-LK 1/4 NC
72 1 200545 CAP, BREATHER
73 1 330643  DRUM, FILLER 3/16
74 1 330452  SEALKIT(CYL. BOOM)
75 1 330602  SEAL KIT(CYL. EXT)
NOTE: BEARING P/N 4005001S USED IN BOOM PIVOT (330471 & 330471-001]

12/86

AND FLANGE BEARING (330470).




LELOEE MV : g98/24
18-9 @

W8, 1300
A1BW3SSY HOLYNLDY e Ty
kel © B Qv
ANYAPOD INYYED OINY - e

ZLEBOE-MY 335

13737 UG 4233

3414 “ONIKSOE 012000
dND INIYYIE  ZDZLOL
dNJ ONIHY3E 201208
(43 4/400LSATH B1/S1 bR/ LXp/L €00 020008
A3UDSAVD SHOBXOL WL COBS00
(520 1S4 ONIY ONINIVAZY 003000
LN4LN0 'Li¥HS  IvL0EE
H3HSYMNOOT RT  00LLLD
MIYISIVD GO L LXBLSL/G  LLBLOD
. AT8W3SSY BAH AV L0LLOE
i 053¥S 9w 110 11BOW  (4mm] 10T
TINNEHD 10208
, w35 00SZ0E
_ ONILLI LNIA 907208
Q0S8N 3 9L 6OZ0O0 -
_ 1L LAIEIATN 43NY 00 0M I* 109089
[b/ga8L/CI A3 S4NHD0OMICES 005080
A% 340HI0OMYOF"  S050YD
JOUHJIAYHS Y IHSYMNDOT B/C 0riZo
i MIHIS XIH LXGL-BIE 10800
_ YIHSYMNIO0T SL/E  LD902D
1438254V O XIHB/LXOLBT L0900
| HIHSYMNIDT /L 002020
IMISEY A0S PEXDZ B/l 018500
INGT ONIIYIE  IDZZOE
INDD ONIBYI 101208
L3S VUHS  80020C
LISWIHS  S010E
LiwHS AUYANOIISIVIS  90810F
_ INISAOH  (434]
L4WHS 1N41N0-1v3S 304 10¢

e — i Em N W T T .

H3MYY) SNIMYIS  COBODT | e e Y
§31UY) ONIYY3E  00BEDD 8 _&x
m 133 13¥S¥D 80008 ! ¢ :
: Y3ADD  LOS00E 1 9
350 Hv30 05008 L S
AXVONGIZE  SOBOOC L b y
i LivHs  SoLOoos L & . Q3SNHOLON -
NO ONIONIAIC '03033N 38 AV (19500 MIBTS {1 »
Y30 AMVWINA 02008 | E S310N
| J0A21BOLOW  SdiOeE 1 |
| NDILdi69830 “ON 14vd ALG W3ll




eEiocevy —
HOLvNLOY WiHg 396 va [
<8, 13001
ATBWISSY HOLYN LoV
L S LWLLS

ANYIROD INYED OlnY

3did'9NIKSAE  owzoo |
dNDONIBYIE 0220 1
dNI ONIYYIS  ZoLoE |
[43UIXIDLEAZN 8L/51-LXp/tx0/L  £000ZEN0E |
MIYISAYI SH B/LX0Z-bL LOBSOD b
fSTI-LSH) ONIY ONINIYLIY  oDS0DS |
LNGLNO LA¥HS  1vi0Eg |
! YIMSYMAIOT B/ o00iiz g
MIYISYD SHT LIXBLGLS Lo 9
ATBWISSY BNH 3NVHE 101000 |

03VS 9% 110 1180W  (azma) lOZ
TINNYHD O l0ze0r o
IS oooszoe o
INILLLY INSA  30p20E |
: UHI0SOMId3did vl GOZ000 ¢
(W1 IXBCIAIN J3N4000M 3= L0903 |
IW/EXSL/TIAZN 23NHA00MEDT> 009090 |
AN 44NHO00MbOPe  S0EOS0 4
i00H4INVHE HINSYMADOT 8L 20miz0 b

MIBIS XIMIFILG/C 10800 v

YIHSYMNIOI S/ 100080 9

M2YISIVIOH XIH QLU HE 109800 ¢

BIHSUMMI0T b/l (02020 g

MIYISIYI CH IOS B/EX0Z 2/ 018500 §

INOD DNI¥Y3IE  lpzzoe |

3NOJONIYIS  L0iZoE o

L3S WiHS  somor o

13s wiws  goslop |

LIVHS ABYONDIIS VIS g08l0E |
DNISNOH  {334)

LIVHE LNLNGIVIS 900108 4
YIEUVOONIBYIE  [0s0OL I
H3IHYVD ONIEYIE  008E00 | g

A3513%8¥D 90008 1 ¢

g3A03 109008 | 9

ISYIEWIT p0sEOE L s

Y¥ID AMYONDIIS  QOLSIT | b

LIVHS ool L ¢

EYID AHYKIYG  sp2008 | ¢

JOAZL'HOLOW  solpoe 1 |
NDTLdIED570 ON LYYd ALU w3LI

TISNBOLONW
NO DNION3d30 'Q3033N 39 AYN | 19500 MIHDS &oﬂ
5

08 5 v 4o

L



MAINTENANCE OFl HOIST ACTUATOR
(AW-330131 AND AW-330399)

The ““B" actuator or gear box is the heart of all Auto
Crane products in which it is utilized. The operator should
read and study the pages in this manual applying to the
actuator, motor and brake. The oil level in each actuator
should be checked periodically {bi-weekly) and the recom-
mended 90 weight gear oil added to maintain the levei
required. Check to insure that the vent fittings are not
plugged and are functioning properly. Plugged vents can
cause pressure “build up™ in the cases and may cause seal

leakage. Read the "cold weather” instructions in this

manual and thin the 90 weight oll with kerosene as
recommended. Check the motor brushes once every 30
days. Check the brake at least once every two weeks.

1. OIL REMQVAL
The next operation will be 1o drain the oil from the
gear case. This can be accomplished by removing one of
the plugs {Item 26) located on the bottomn side of the
case,

2. MOTOR REMOVAL

Remove 4 sacket head capscrews {ltem 17} using the
3/16" long handle Allen wrench furnished with the
unit for this purpose. The moter can now be lifted away
from the gear case. The Q" ring {ltem 28} serves as an
oil seal between the motorpilot and the gear case. Be
sure that this “0Q" ring is in the recess of the gear case
before reinstalling the motor.

3. COVER AND GEAR REMOVAL

Remove six capscrews {ltem 32); remove cover (B) and
shim set {7). CAUTION: Do not damage ot destroy
shim set. Drive the drum shaft {34} to the left, using
block of wood {Avoid damage to the shaft}). The gear
(4} will come out of the targe opening as the shaft is
driven out. Remove gear from shaft. Woodruff key {25)
and retaining ring {3%) will remain with shaft.

4. PRIMARY GEAR AND SECONDARY PINION SHAFT
REMOVAL
Remove brake kit {See brake kit instructions}. Remove
screw {17) from brake hub. Puil brake hub, remove key
(23}). Remove 4 capscrews (ltem 36} which hold brake
channel and bearing carrier {9) to case. Remove [tem (9).
CAUTION: The shim sets {13 and 14} consist of the
correct thickness for bearing and primary gear adjustment
on each individual gear case. Remove seal {12). Remove
four buttonhead capscrews {ltem 21) using a 7/32"
Allen wrench. Remove cover (8) and shim set (14).
Bearing cups (38 and 39) can be removed by using a
pry bar.

The pinion shaft and primary gear can now be removed
from the gear case by extending the pinion end through
the opening to the left until the primary gear end can be
moved outwardiy through the large side opening. Bearing
{16) can best be removed by pulling primary gear {2)
and bearing together - use pulier or press. Bearing (15)
can be removed with puller or press.

26

5. REASSEMBLY
The foregoing procedure constitutes removal and
disassembly of the Actuator. To reassemble, perform the
operations in reverse order.

6. GEAR ADJUSTMENT
The gear adiustment should be checked if new bearings
(15 and 18} or new gears (2, 3ord) are installed. Proceed
as fotlows:

Install motor {1) with bearings {15 and 16} and pri-
mary gear (2) installed on shaft {3). Insert shaft in
gear case. With bearing cups installed in bearing
carriers (8 and 9}, install bearing carriers without
shims, using capscrews (21 and 38). Adjust the shaft
until gear (2) fits snugly against pinion shaft on the
motor.

Using plastic color coded shim set (13} as a feeler
guage, add or remove shims until a drag occurs when
inserted between carrier (9) and gear case {(b). Remove
carrier {9) and add two paper shims, one each on front
and back sides of the plastic shim set. This usually
gives the proper clearance betwsen primary gear and
motor pinion. Check backlash between the gear and
motor pinion which should be not less than 002" or
more than 007", This can be approximated by placing
the hand through the targe opening in the gear case
and determining that the gear has avery small amount
of backlash.

Next remove motor and install carrier (8) with plastic
shim set and two paper shims. Add or remove plastic
shims untif bearings fit snugly in cups with the shaft
free to turn. Reinstall motor and again check the
backlash.

Install cover (6] and gear (4) against secondary pinion
{3): determine thickness of shim set required in the
manner described above. Check the backlash for the
full 3609 rotation.

If new gears or bearings are to be installed, new shim
sets are recommended. Each shim set consists of:

1 — .005 Blue

1 — .0075 Clear

2 — .020 Yeillow

2 — .00% Vellumoid Brown

7. LUBRICATION
An extreme pressure (EP-B0-90) lubricant is used in the
gear case. The output shaft bearings are factory lubri
cated and sealed and need no further lubrication.

WHEN ORDERING PARTS — BE SURE TO SPECIFY
MODEL AND SERIAL NUMBER. &

9/86



| h 4 L

u s] LHDIM INON_ FIW0s | qgia

21280€ - MY J
‘ON_9NIMYHA | ON ' INT0r3000] 37IS

OiL24]  HEr]  Nmvso

A3%23HI LO1/
j AZI AENISSY IvvHd 0INCHAAY H.7
g T | DNIMvEQ ﬁT@l
02 INVHD OLNV ] i
\/Z(&EOU mZd\N_U O.;—.D{ e TTUON 10vHLINGD

WIEWNN TVIH3S ANV T13A01 A410345
Ol 36NS 38 SLYvd DNIYIGHO NIHM 2

"3LVHVd3S J3H30HO 38 LSNW SW3LI 439 Ty )

| d2 _ENN X007 dJiND 2€-01#] S086IG T T | b2
, 5[ (438) Ly7d /| "HIHSYM | c0b0Z0 | 2 |52
{434} 2 HIHSYA 1Y 13 Ol | 006610 | | | 22
(434) HObw A3IX J3NHQOOM | 90bGHO | 1 | T2
[ T39IQH X3H 8/ X 02- /) "MI825 | 909500 | v [0z
{d34) ¥NVYED ONYH [ Q0b201 | I [ sl
| (434) ATGWISSY HOIVNLOY | ——— | g
(438) ONIXIOT1-413S O2- v/ "ANN| COESIC | ¢ | /1
QH LV1d p/) X ¢€-Ol MI¥DS] 008100 | g | 9
(43d) 8/6 X 02-%/1 'MINIS | 60950Q | 2 | Gl
Dy QH Q4 2XZE-Ole MJHIS | €0S200 | || b
ONIXDQT-479S 2¢Ol LAN T QO08SIO T 1 [ ¢)
i (43M} $/€ X 02-p/1 _MIHOS | 019600 | | | 2l
QION3TQS | 21#80F 1 [ 1 1
2/l X 28/ NId MOT13S | ©0/22C [ 1 | ol
(435)°GH Nd "L'S B/E X Oix M3IHOS | OOBPRD | € | &
(434} IMvya HOLYNLIY Q8¥N9 | 0QJS0% | 1 | 8
LB0dIN2 HOLIHNENYD [ 008220 | (1
d H3AIT] _Q09J0oE T [ ] 9
n (d34) K1gW3SSY 9nH IMvea | 102705 | 1.1 G
ONYE IAYHE T 00E20e [ | t
ONIYGS NQISSIUIWOD | 00080E | | €
13ovug |l zobo0ss | | 2
1438) TINNYHD | TOZI0E | | |
| NOELdi¥O53Q ‘ON LHYd | ALD [W3IL}




28

. No electrical

MAINTENANCE OF 12 VOLT BRAKE KIT

. FUNCTION

A brake is incorporated on each actuator. The brake was
designed to perform two functions. One of the functions
is load holding after the pendant switch is neutralized.
The other function is to prevent excessive coasting after
either pendant switch release or the boom travel fimit
switch is triggered.

TROUBLESHOOTING:
Probiem Cause Repair

. Brake fails to Damaged or Replace damaged
hold load or out of parts. {f necessary,
stop hub adjustment adjust per
effectively instructions.

. Brake hub Woodruff key Replace key

sheared in
actuator shaft

turns on shaft

Broken wires Replace wiring

current to brake  or damaged 1o brake.
terminals
. Solencid Dirty contact Remove brake
inoperative points wires from
solenod solenoid terminals,
clean and reattach.
Solenoid Replace with new
burned out solenoid.
. ADJUSTMENT:

A view of proper adjustment of the brake is shown on
illustration and inside brake guard, ltem (8}, The
sequence is repeated here in the event the instructions in
the cover are not available.

_Remove brake guard {item 8) by removing three #10

pan HD screws.

. Inspect brake assembly to insure that no foreign objects

will impair a proper setting of the brake.

. Hold the self-locking nut {ltem 24)with a proper wrench.

With a screwdriver, turn the adjusting screw (ltem 14)
until a clearance of 1/16" is obtained between brake
lever {Item 6) and brake channe! {Item 1).

. Observe brake operation by operating the proper toggle

on pendant. Make sure the brake releases the instant it
is pushed. If not, increase brake lever clearance slightly
until this accurs,

. Renlace brake guard.

. DISASSEMBLY:

Disassembly of the brake can be accomplished without
removing actuator from unit. However, if disassembly is
to include brake channel {1tem 1) and brake hub (1tem B),
the oil should be drained from actuator.

. Removal of Brake Assembly:
. Remove brake guard {ltem 8} by removing three #10

pan HD screws {Item 9}.

. Remove the two brake wires to solenoid {ltem 11}.
. Release brake assembly from brake systern by remaving

Two 1/4-20 Allen head capscrews {ltem 15).

. Located on backside of brake assembly bracket {item 2)

are two #10 fiat HD screws {(Item 16} which must be
removed to replace brake solenoid (Jtem 11).

5,

Remove small carburetor clip from brake lever anchor
pin, compress brake band spring (item 3) and [ift off
brake tever {Item 6). S

. Hold acorn nut ({Item 13) and turn adjusting screw

{ltem 14) until separation. Then slide off washer {Item
22) and spring {Item 3).

. To remove solenoid plunger from brake lever {ltem &)

drive out pin {item 10).

. The remaining two items are attached to the actuatcr

assembly and care should be taken during their removal
to avoid damage to actuator.

_ Remove 1/4-20 Alien HD bolt (12). The brake hub

{ttem 5) is a press fit on actuator shaft; therefore, a
small gear puller will be required for removal. Check
Woodruff key (Item 21) for damage.

. The brake channel (Item 1) is held in place by four

1/4-20 Hex HD capscrews t?at also hold bearing carrier
for actuator shaft to actuator housing.

. REASSEMBLY:

Assemble in reverse sequence to above.

_When brake hub has been removed, the proper relocation

during assembly is approximately 1/32" past being flush
with end of shaft.

_ Do not fail to place a smatl amount of grease on the

anchor pin and in the counter bore of the brake lever,

. Adjust brake per instructions and install brake guard

{ltem B

EMERGENCY MANUAL OPERATION:

in case of power failure, remove three #10x3/8B screws
{Itemn 9) hotding the brake cover (1tem 8). Insert hand
crank {Item 138} into the two holes in the brake hub.
Release the brake by manually actuating brake solenoid
with thumb or finger while turning crank. This will per-
mit positioning the crane in stowed position until power
can be restored.

BRAKE REPAIR

Brake Hub Assembly {ltem 5} is subject to normal wear. As
a result, the brake pad surface will become glazed and
smooth over a period of time, depending upon usage of the
crane and cause ineffective braking and increased coasting
after the pendant switch is released.

The easiest way to repair the brake pad is as foliows:

i.
2.

3.

Remove brake guard { Item 8 } by removing three #10
pan head screws (Item @),

Remove band and solenoid asserbly by removing two
1/4-20s0c. head capscrews (Item 15).

Hold the solenoid and press the lever {ltem &) keeping
the lever pressed to release the brake band {ltem 4.
Carefully pull the whole assembly away from the hub.

_ Brake Hub Assembly (Item 5) will now be visibie for

inspection. If the surface of pad is found to be glazed,
hold a Vixon file or Emery cloth against the pad {braking
surface) and run the particular motor by engaging
pendant switch.

. After the entire surface of the pad has been unifoarmly

roughened, assemble in reverse sequence to above,



2403 SERIES -~ MECHANICAL

MAIN BOOM AND ACTUATOR REMOVAL:

. Remove 4 Sheave.

2. Pull hook end of cable through boom sections toward

drum,

3. Remove extendable boom sections (extended cylinder
if so equipped) and nut from boom to cylinder holt.
Leave this bolt in place.

. Remove the twelve (12} bolts in the pivot flange
(330471 and 330471-001). See Assembly Drawing.

. Loosen lock-collars (330468} on actuator shaft.

. Remave the bolt holding the cylinder to the boom,

. Remove flange bearing (330470} on actuator side.

. Remove nuts from pivet flanges (330471 & 330470-001}
“and the *wo (2) actuator mounting bolts {(opposite brake
end of actuator). Also remove wire from actuator motor.

9. With crane or hoist, 1ift the boom up and pull out the

actuator.

ey

Fy

Lo ~N3 o,

Reverse procedure for installation.
BOOM OR ACTUATOR BEARING REPLACEMENT:

1. Remove Actuator.
2. Slide flange bearings and drum from shaft.

Reverse procedure for installation, {See main boom and
actuator removail

QUILL BEARING REPLACEMENT:

1. Remove brake shoe, bolt and brake handle if so

equipped (See AW-330126}.

2. Remove turner shaft assembly (if so equipped}.

3. Remove the three (3} bolts holding the turner gear in
ptace and tift up to clear positioning dowel pins {if so
equipped}.

. Remove snap ring.

5. With crane ar hoist, lift quill housing and boom straight

up.

6. Drive bearings from quill housing. {The quill housing is

manufactured with none or a very slight press fit to
bearings.

i

Reverse procedure for instaltation.

08/84

REPAIR OR ADJUSTMENT
TURNER SHAFT ASSEMBLY

The turner on the 2403 Series is a 40:1 worm gear reduc-
tion. The bronze gear and hardened steel worm with two
tapered roller bearings were selected for durability. The side
plates are slotted to allow backlash adjustment.

Backlash Adjustment Procedure:

1. Slightly loosen the two bolts on the bearing flange plate
and hydraulic motor {See AW-005, Item 4 and AW-008,
Etectric, Item 1).

2. Tap on the edge of each flange plate until backlash is no
more than 002",

3. Tighten the bolts on each flange plate.

4. Rotate crane, stopping every 152 and recheck backlash,

Bearing Replacement:

See AW-005,

1. Remove locknut ltem 12.

2. Remove the two bolts {9) holding housing (8).

3. Pull Item 8 off of shaft with spacers, seals and bearings
(11,6, 7}.

. Replace bearings.

. Reverse procedure for installation.

[SpRE~]

Turner Assembly for 2403MR (AW-006) is assembled in
the same manner.

29



M_O|>>d\‘ 1 V -.\./.\ 1 ooz

NCISIATH | ONONimvaal 3zis 37v0s |

| ‘sg1/14GP LY 3NOHOL
(M3IA JV3d) T1IVL30 ONILNNOW WOOd ” . 3LON ¥

3TL1E

ANVAINOD INVHO 01NV

[/
31Vd 30IS 4

[EOLVYNLOV




BOOM MOUNTING DETAIL — AW-013

ITEM arty. PART NO. DESCRIPTION
1 6 330371 SCREW, 3/8 NCX1 GBZP
2 18 021100 WASHER, SPLK 3/8 CP
3 18 3306372 NUT, 3/8 NC CP Gb
4 12 330370 SCREW, 3/8 NCX 7/8 G8ZP
5 1 400300 DRUM, HOIST
6 2 330468 COLLAR, LOCKING
7 1 330156 GUARD, CABLE
8 1 330471 BOOM, PIVOT (330471-001 FOR OPPOSITE SIDE)
9 2 330470 FLANGE, BEARING
10 1 330643 DRUM, FILLER 3/16

9/86

3




TGy L34k _

LTS TR IS

AS5Y X IN

Pk GO AR O 3U A
..,Ohni.,.un* moolg< 2 R TR ) ﬂ u“ﬂUn _ . At FENT
(GAH) ATGNISSY H3NHNL e
LRRNE AF
mEE |
ANVAWOD INVHI OLNV 770770 ] w b

SHimvHd
w35 10N GO 53003

TvidIlvw 40 1513

AR ILNYOL

NGILGIBIEIU |

Of Ltivd

[safwin

-

. .
Qgav | 31va | NOHL4INI$30

,
Jui

SNOISIATY

e

?8/80

(434) 0020t

HOLOW J1MNVHOAH W\

ON HSINTY

ON 3gnixiy

32



TURNER ASSEMBLY (HYD.}-— AW-005

ITEM aTy. PART NO. DESCRIPTION
1 4 017701 NUT, HEX. 1/2 NC
2 4 021500 WASHER, SPLK 1/2
3 1 330484 SPACER
4 2 011603 SCREW, 1/2 NC X 1-3/4 Gb
5 1 330420 SHAFT ASSEMBLY
6 2 330486 SEAL, OIL
7 2 3304856 BEARING
8 1 330472 HOUSING
9 2 010201 SCREW, 1/2 NC X 1-1/2 G5
10 1 239300 ZERK, GREASE
T i 330483 SPACER
12 1 019000 NUT, HEX. 7/8-14NF CPGb

- 33



Q.ddv M 31vQ M

NOILdigI$1a

Bl

SNOISIATY

L)

ST i1k _ LT _a:n_zuzzcs>Nomh_mofz;:qmzcuwrﬂmna ASSY LX3N $8/80
U % AN 10OV 40 ALk 3! 1SV INIHESIA]
- ——~ 3
v 900MY ] 2D T ] e s SR
Drimy gd
PRI Lk 31%05 LOK DO $3001
{D/4103713) ATHWISSY H3NENL JUYHL ONY SAnE 11w 1A0N3Yd
1l we 5
|AFEE] u:_._- ._”
LK N
ZEEE, | mmaaninss i s3onve 0l
ANVAWOD INVHO OLAY i i mesin
o] 1% Q310N 35IMH 110 553 1NN
T3 v ol TR (BEFOCE YOLOW NHNL LNOOW] 7 WALl HLIM
NOLAI NS 30 _ ON 18V _m_a_iwt _ M ATBWISSY NV Sv SINW0D {00GOEE - ONIYV A L W3 L]
-JLON

{434) elzlee
HOLOW 21410373 \

0N HSINYS &

DN JHN X4

S




TURNER ASSEMBLY (ELECT.) — AW-006

ITEM aTy. PART NO. DESCRIPTION o
1 2 010201 SCREW, 1/2 NC X 1-1/2Gb
2 3 330389 SCREW, FLT HD. 1/4 NC X 1/2
3 1 330504 MOUNT, MOTOR
4 1 330498 MOUNT, TURN MOTOR
5 4 021500 WASHER, SPLK 1/2 CP
8 4 017701 NUT, HEX. 1/2 NCCP
7 1 330500 BEARING
8 1 330421 SHAFT ASSEMBLY
9 2 330486 SEAL, OIL
10 2 330485 BEARING, CONE
11 1 330472 HOUSING, BEARING
12 2 011603 SCREW, HEX 1/2 NC X 1-3/4 Gb
13 1 239300 ZERK, GREASE
14 1 330483 SPACER
15 1 019000 NUT, HEX 7/8-14 NF CP Gb

08/g4




PRI

PR TR ]

S1SIEILINI HIIHL OL TWINIW
ZT 407713k LS iam 1130 HINNVIW ANY N1 035N 38 10N LS Oy | A-SSY LXEN v8/80
r " ‘03 INVYD OLNY 40 ALY Id0OHd 3HL SI LNI¥d SIHL
[ LO0-MV 1 4 ] TI61 % bLA 1SNV d3d 38
NOISIASY ‘ON ONIMYE0 3218 ER Aoy 3lvd IACAY NMOHS LON S3ONYHI0L
ONIMYH]
AB DON3 SIML 31vDS LON OO0 $3943
CObZ - NTHWASSY 0O03ML JUVHS ONY SHHNE 17V IA0W3Y
1va 010" 7 XXX* 9170 % TYNDILIYY S
arLid 5 0D 0 T KX £l 3 §3T19NY
AR ONH 031410345
\hﬁ\\ﬂ.\m‘qo JSIMEIHLIOD SSITNA SIDNTEIT0L
ANVAWOD SNVHOD OLNV [medp], i 2ia :
2o nwelia| 1Y 03 LON 3SIMH3H L0 883NN T
AVINILYW 40 LSIT ALILNYND m
NOILdiEI53Q ~ ON 1HYd sia|wals | i -
} +—t + { kel
o
<1
M~ = e8]
7 |
v &)
0 ﬂ
- |
o < / /
IIIIIIII =
v oa
” / /
|
vz N
s N
Zs \\\\\\
>
o 4
no N e
05 ) e — l_l—ﬂ;.l.'ulul..ml |||||||||||| ._.......ll
2 -~ & — | i o i e SRR S e = —
e H_Z IR o ens B O |
Ao A R e 7
i \ \
oF
o N
_.WH /
mmm N
o
Zi-a /
S
1 i
0.ddv | 31v0 | NO1LdIH$3C g17
SNOISIAZY OHD ‘N HSINI 4 ON 3dNLXid




TWECO ASSEMBLY — AW-007

ITEM w arty.

0g/84

PART NO. DESCRIPTION
1 1 330226 BRACKET, TWECO-LOWER
2 1 330212 BRACKET, TWECO-UPPER
3 1 330258 CONNECTOR, TWECO MALE
4 2 002900 SCREW, NC X 3/8 G8
5 1 0001156 CLAMP, CABLE
6 1 005500 SCREW, WNC X % G5
7 i 015900 NUT, %-20 CP i
8 1 600422 POWER CABLE ASS'Y
9 2 005401 SCREW, HX 1/4-20 X 5/8

37



2403 SERIES ELECTRICAL
TROUBLESHOOTING

PROBLEM

CRANE WILL NOT HOIST UP.
CRANE WILL NOT HOIST DOWN.

CAUSE

Bad relay, crane not grounded properly, power cable not connected
to 12V power source. Bed switch in pendant, broken wire in
pendant connector con pendant not plugged together properly,
wire on relay not in proper place, lead wires to motor not connected
properly, or battery failure.
SOLUTION

problems can be solved by repiacing bad relay, grounding the crane
properly to the truck chassis, connecting the power cable properly
to 12V+ power source, switch in pendant can be replaced, cord in
remote control can be reptaced, check connector on cord to make
sure of contact of all the prongs on it are plugged together correctly,
make sure wires on relays are according to the wiring print supplied
with each new crane in the cwner book and also wires going to
matar are connected properly.

PROBLEM

CRANE RUNS UP OR DOWN ANY TIME
POWER SOQURCE IS CONNECTED.

CAUSE

Relay stuck in run position which wi!l let crane run up or down any
time 12V power source is connected. Wires shorted together in
remote control. Lead or cable can also cause this problem. Wires
jumped across relay in wrong place can cause crane 1o run alt the
time,
SGLUTION

Problem can be solved by checking the retays and replacing the bad
one or removing jumper wires from the relays or replacing the
remote control cord or switch.

Dc—-
ol

1

-

SEE END CE%i r;ED
VIEW—\

A 58

END VIEW

G D

38

HOW TO CHECK RELAY:

To check a relay on this or any Auto Crane product is the same, The
difference being in physical appearance. Shown at left are two types
of relays Auto Crane uses. Qur relays are normally closed across the
bottom posts (C & D). When activated, they will open zcross (C & D)
and close across (A & B). To activate these relays, use 12V positive
and 12V negative wires and pface them on posts (F & E). You may
place 12V+ on post F or E as long as you place 12V on the remain-
ing post (F & E) using an ohm meter or test light. Check across posts
(A & B). You should get an ohm reading or your test light should be
on when you have the relay activated. With the relay stili activated,
check acrass posts (C & D). You should have no ohm reading or test
light at this point with relay activated. (At this point, disconnect
12V+ and 12V- from posts (F & E). This should let relay return to
its narmal position. Using your ohm meter or test light again, check
the relay across posts (A & B). If relay is working correctly, you
should have no reading at all. Then check across posts {C & D). You
should have an ohm reading or test light should be on. If you get the
above results, relay is okay. |f you get any variation in the above
exptanation on the relay you are checking, check the relay again. If
it still shows a difference, the relay is bad and should be replaced.
NOTE: The above explanation is with relays completely disconnected
from all wires on mator circuits and ground wires. These circuits can
give you false readings sometimes.



S

1 | W 4 |

T s ¢ LIek] a3 ~  1vx T P
SCIOCE A v a no 033 LETY L
on oewerwa| _ zwzal T ] Tors
ToAC-ATw T S pna ST s
T ooaalES RET rddiee y ¥eos
B Lm, i) Degr
A PSS
e |4
RN
AW JE I D
ANVGMOD SNvaD QLY [ 0TI | e
vl 46 1511
MO Lo LW T Rl A EEETSE s e
T T T T

LAl

; i 1 L 4 I
dav| Juva] NIl gle s IETRET
{

SHONSIAY

| o z | £ _ v 1 = '3 5 ” p : 5



MOTOR, ELECTRIC AW-300105

{TEM

QTY. PART NO.

DESCRIPTION

CO~NON A WN =

300110
300161
300162
300163
300164
300165
300166
300167
(REF.)
300169
300187
300171
300111
300173
300174
300175
300176
300177
300178
300179
300180
300181
300182
300183
300184
300185
300186
300189
300190

BEa N ORNNGO D BRMNMN IR — e om = RN = — = D) R = =4 —

WHEN ORDERING MOTOR PARTS, PLEASE SPECIFY MODEL.

BEARING, REAR ARMATURE
SCREW

BAND

BRUSH CARD ASSY.
BRUSH

SPRING, BRUSH
BRACKET, COMMUTATOR
FIELD

ARMATURE

SCREW

LOCKWASHER
BRACKET, SHAFT END
BEARING

LOAD SPRING

SEAL, OIL

SCREW

LOCKWASHER

SCREW

LEAD AND TERMINAL
BUSHING

NUT

WASHER, FLAT

FIBER WASHER

FIBER WASHER
SCREW

LOCKWASHER

SCREW

SHIELD - END

SCREW




o Wl s

|

SO

0TRY T3] ~.

LNEH L QL e N

A58w [XIN

21810373 " HO10W

NIV YE

i sl 35 1N O 54003

ANVAWOD INVHD OLNY

Al JLt gf gt

NN A0 %

i 13

L luave

B ] I

n '

T

340MNA

< edv | 31v0 |

NOwgId1530

SKOISHAdY

vl
]

§58/6

T

ON HSIVI Y

41



MOTOR, ELECTRIC AW-300105

ITEM aty. PART NO, J DESCRIPTION
1 1 300174 SEAL
2 1 300251 SPRING, FLAT
3 1 300252 BALL BEARING
4 2 300253 SCREW, #10x 3-1/8
5 4 300254 LOCKWASHER
6 1 300255 RETAINING RING
7 1 300256 BAFFLE
8 (REF) LOCTITE 404
9 1 300257 FIELD ASSEMBLY
10 1 (REF) ARMATURE ASSEMBLY
11 {REF) SYLASTIC
12 4 300260 LOCKWASHER, EXT. TOOTH
13 1 300261 BRUSH CARD ASSY.
14 1 300262 BALL BEARING
15 6 300263 SCREW, #8 x 3/8
16 2 300264 LOCKWASHER
17 1 300265 GUARD, BRUSH
18 1 300266 INSULATOR, GUARD
19 1 (REF) NAMEPLATE
20 1 300267 HOUSING, BRUSH END
21 1 300268 HOUSING, PLAIN END
22 2 300268 SCREW, #10x 2-3/4
23 4 300270 WASHER, STEEL
24 4 300271 WASHER, PHENOLIC
25 6 300272 LOCKWASHER
26 2 300273 SCREW, 1/4 - 20
27 4 300274 NUT, 1/4 - 20
28 4 300275 WASHER, FIBER
29 2 300276 BUSHING
30 2 300277 LEAD ASSEMBLY
31 (REF) GREASE
32 2 309100 BRUSH MOTOR
33 2 300116 SPRING, MOTOR

WHEN ORDERING MOTOR PARTS, PLEASE SPECIFY MODEL.




[

N L o . T sgzos
HOLOK .
v
ANVAINOD INUTD OLIMY ik
NOILJ1WI53G ETRTIES BEYCECTH B T
1NN | BYI00T v 1]
%307 "WIHSYM | 6LI00T 3 |2
LV14 HINSTM ! OFICDE ¥ [
HOL0W  WOLYINSHI] 2 /00% v | v JUYMOH
QH- X3H'MIHOS| #1005 2z S
I HOLOW "HOLYIASNI | 22100% 3 [ 9
HOLOW-ON3 '¥3A0D | 62100% | L
\ HOQT HIHSYM | ZHI00C 2 8
MIED9 Cri00% Z 5
HOLYINSNI LINWOND | B¥ Q0T 2 g
HOLOW '0v31]| s2100% z
! HOLCW 'ONISACH | 0£100¢ | -
AZ|-HOLYLS 12190¢ I
W3HIS | 205500 F
HOLOW 'HSNEE| OO0 2
HOLOW "L 0vug 81100% [
%07 "HInSum | vrI00g i
. PEFRRR IR H
i ONIEY3E |  01100¢ |
. AZI-JynLyway | (I3 H] i )
ONIBY38 | (100t [ ’
HOLOW ONINdS | »2100% o
HO10W OV3H | 80100% |
HOLOW M3IHMIS | 245002 LR
HOLOW Iv3s]  vLL00E i
HOLOW 'ONIHJS 1 9:100€ 3

dolon Tvoza 25z ]

}7.-:4

PIHS |

Cear [ T30}

LHTAY W06
$370H b
3
¢l

Vil

3704 ¥IMA0 OL 24 CNV 13 QL
2¥ LIINNQD NDILVLOY MDD HOJ
3704 "3IM0d DL 14 ONY 24 OL
2% LO3NNOD NOILYLIOY WD HOJ

‘QNNOHD 0L J3LIINNOD S| 1Y

43



SLE3MILNI gI3nl QL IWLINIW

ASSY LXIN

TTT 0T ] L3S ; MR MLI0 d 3NN ARY W O3S0 3B 40N LSOW GRY
:, : OF INVED CLOV 50 ALE 10084 IHL ST iMIEd §IH]

* 100 -GRICOY MY 0 1 TiEL G pIA (SN B3d 3HY
NOISIAS Y UN ONIR Y ET 3215 ERL 31w IA0BY HMOKS LON S30NYHITCL
NIV E

AB NI SIHL 3T¥IS LON DG §3003

3OWNA XSW 5,02 HOLOW

ERNRY)

dJHTHS QNY Sudng 17v 3AQW3Y
3i¥3d ITIE g DI IVNOILIVES
(B S S L SATONY

ANVIROOD INVHD OLNV

QU113103d5
94 &..E_ ISiME IHLO $53TINN SIINVEITOL

'S3HINY NI 3V SNOISHIWIA
éwzmy 179 O3 10N ISIMETIHLI0 S83TNN

AVIHILVIN F0 15817

ALILNVAD

NOI1ld182530

]

ON 1uYd

_ma_zm.—_ _ _

V-v NOILD3S

ATEWASSY 0L HOIEd

SOV3YHL 0L 3L1L200 Aldgy
SEINIGZ2-02 OL 3N0OH0L

ALt dIN0S

av3an d134—

0.dd¥ M ILvad

NOI14IBD530

H30vdL HOVTIE M FLIHAM

SEINISE-0F OL 300401

e/l 8 sLAgod

HOLOW 40 HLISN3T 11v-43A0 4
537971d 2 NI ONIHSNG 5

iv 3disy OV3T 0L 201207 Nddy 19>
ASSY 3u0438 WIS

QL' 20N 389340 WNIHLD Dady g

3

NOH DIHIG FNO - Nwe O el BN b
3
J SW3LI
L1030 TWNIG H3L 4V d37BWASSY VES 2
NAMOO N HSNHB HLIM Qw38 3LV 3NN (|

SB3L0N 59344 314

0¢ &——

—
09

II0H G3AYIHHL NI ONLS WOL 108 _
OSH GNI HSNYE OLNI AT8W3ESSY 0L HOiHd g
SOv3nHL ON1S 0L 3011007 Addy ———

—



MOTOR 750 “S” MSX DUMORE AW-300105-001

ITEM aTy. PART NO. DESCRIPTION
1 1 300551 ARMATURE ASS'Y
2 1 300552 FIELD ASS'Y
3
4 1 300554 HOUSING, BRUSH END
5 1 300555 CYL/BAFFLE ASS'Y
6 1 300556 HOUSING PLAIN END
7 1 300557 SEAL
8 1 300558 SPRING, LOADING
9 1 300559 BALL BEARING
10 2 300560 NUT, KEPS 10-32
11 1 300561 BALL BFARING
12 1 300562 COVER
gy 2 300563 SPACER
14 2 300564 SCREW 8-32
15 1 300565 BRUSH CARD ASS’Y
16 2 300566 CARBON BRUSH ASS'Y
17 2 300567 SCREW, SEMS 8-32
18 2 300568 SCREW, SEMS 10-32
19 2 300569 LEAD ASSEMBLY
20 2 300570 RUBBER GROMMET
21 2 300571 STUD 10-32 x7.5
29 1 300572 NAMEPLATE
23 2 300573 LOCKWASHER INT.

12/86




I G id s ‘

2T

A

NOIGIA Ty

_ P
c00SOI0CMY] 9 —

IHL30 H 2R ANV T
VD 3w Ed NN g AL

CISTEIINE BI3ML OL IVININ
138 LON 150K ONY
A AR G LN I S

ASSW Lx3N

3215 31w ] 10

(£209) 1SW HOLOW

3L

AH GND

ilwl

ANVAWOD 3INVHI OlnY

AHC N

98-6¢ O]

31%0

NI,

TLA ISNY b 3d 3HY
0145 LON SI0NYEIT0L
NIV EQ
GIHD 3T LON OU 51000

dbvHS DY SHBOH 1T 1AOKn I
mn oL WEx G170, TWROILIVU S
or XX Lok 4 SI0NY
03131234%

35 1AE IHLO SE3TNN SITNVE 0L
SIHINI NI WY SNOISNIWI
v 0310N 3SIMEIHLO 553NN

a0y

AIYIYILYN 4O L3I0

AlLtLNYND

NOIL4182530 [

ON luvd

[sa{win _ |

w4 51 LAQOE)
HOLOW 40 HLON3T 171V -H3A0 |

'S3LCN

Q.ddv TED | NOI 14182530

SNOISIAIY

L¥vdyv.06
SI0HE

'370d HIM0Q OL 24 NV id QL
29 LJ3NNGD NOILVLICH MDD HO4
3704 HIM0D OL 14 0N 24 0L
29 LD3NNOD NOLLYLOY M2 503

'QNNOES L A3LD3NNOD SIHIY




MOTOR MSt (6027) AW-300105-002

ITEM aTy. PART NO. ﬁSCR‘PT’ON
|
1 4 300451 NUT
2 6 300452 WASHER, LOCK
3 4 300453 WASHER, FLAT
4 4 300454 INSULATOR, MOTOR
5 2 300455 SCREW, HEX-HD
6 6 300456 INSULATOR, MOTOR
7 1 300457 COVER, END-MOTOR
8 2 300458 WASHER, LOCK
9 2 300459 SCREW
10 2 300460 GROMMET, INSULATOR
11 2 300461 LEAD, MOTOR
12 1 300462 HOUSING, MOTOR
13 1 300463 STATOR-12V
14 2 300464 SCREW
15 2 300465 BRUSH, MOTOR
16 1 300466 BRACKET, MOTOR
17 2 300467 WASHER, LOCK
18 2 300468 SCREW
19 1 300469 BEARING
20 1 300470 ARMATURE-12V
21 1 300471 BEARING
22 1 300472 SPRING, MOTOR
23 1 300473 HEAD, MOTOR
24 2 300474 SCREW, MOTOR
25 1 300475 SEAL MOTOR
26 2 300476 SPRING, MOTOR
27 1 300477 DECAL, MOTOR
28 1 300478 SHIM

47



S L w AT e

S153HIANI HIIHL OL TWINIW
74077 L33ks W 14130 HINNTW ANY Ni O3S0 38 LON LSAW ONY ASEY LXIN
- ‘02 INYYD 01NV 30 ALlH340Hd IHL $1 ANIYd SiHL
moo..;d‘ i g AT J €461 "G PlAISNY Hid 347
NOISIAIY ] ON ONIMYHO 3218 Iv3IS Jivd FACHAY NMOHS LONSIINYHITOL
ONIMYHO
WMIWDW_@ KOPO_Z : A8 ON3I SIHL 37905 LON OQ 53003
dHVHS ONY SHHNA 11¥ 3A0W3Y
SNOILONYLSNI IONVYNILNIVIN —1wol wot, xxx | AL, IVNOILYEY
BRI — Or kX Lod 4 539NV
A8 Q. HHD Q31412345
.V%\‘Nm.mqa I5IMEIHLI0 55IINM 5I0ONYHI0L
ANVAWOD INVHO OLNV  [352] s5ob Seniario s
A8 NmvEa| 7Y 03 10N 3SIMHIHLO SSITINN
MYiHILYN 40 1510 ALILNYNOD
NO!LdiB253a | oniwws  fsafasw | |
2
4 gV
i &
adLS

T T

1S3 ONY 3DN3N0D3S 3SH3AIY NI ITIWISSY
‘3714 HLIM ATLHOI1 SIHSNYE 40 30V4 SS3¥T -

($9100€ N/d)

SIHSNHE JAOWIY QNY H43AIHAMIYOS

HLIM (58L00E N/d} DNIHdS HSNYE 351y

(L9L00E N/d} M3HOIS

ONINISOOT AD (29100€ N/d) ONVE 3A0W3Y

'SAY3T] YHOLOW 123NNODSId
SNOILONYLSN]

'6€ 3DVd 'G0i00C-MY BOLOW 434

MO39 SNOILONHLISNI IHL

AOTT04 'NOILIGNOD SIHL 1034400 OL "'H3I410H
HSNHE IHL NI LHDIL 3IN0238 3AVYH 83HSNY4E
JHL 3ISNYDIE 38 AV LI HIMOd S3SCT HOLOW 3I

.,

P

£
C

!
43185

‘410N

Q.dd¥ _ 31vQ .m

NOILdiE0$3Q

Hi7

SNOISIA3Y

DHD

G8/1

HOL10W

e

v

HOLVNLOV

ON HSINIS

ON 3HNLXiz

‘

(=N



T e e

1
y
G o REEELY h ITLIER oﬁia ﬂuw_zq:u\m“wwm”wmﬂ_,MrmnmzummWﬂ—mmﬁ AS5Y LXIN P i
O ANYH Lny A e g IH | 51 LMI 1 -
* _-N_.OMM”;S( o] v FIEL G FIAISNY [T 7] ——
NUISIA AN Ly eaen g YU s 1wy 31va ALY NAAOHS LON 530NV 3101
AR ON3 SIML 13vDS IUN Oucz_m“mm
WEOPE ATGW3SSY T13NVd Avi3d i 457HS ONY SHENE 1TV IA0WIY
YR oo B S Rt
\h\mm\@.”.”cu _m:_smwxscmmmaz:wmuﬂmhm__d_ﬂm
ANVAWNOD INVHD OLNV a0 Ssmanin 3530
AVIHILYW 10 1517
NOILglE8I5S30 ON LHVYd S/O|ALD FNTLI —
AVTI3Y 2810042 2 |
HOLONANOD 00eBGE9 2 Z
HOL12naNOD a0t 8S9 | <
HOLONANOD 06659 Z 14
SOLINANCD BlE229 ! S
JOLINGNOD 20¢2e9 i k]
HOL2NANQD 91229 | L
HOLINGNOD 02009 | 8
A18W3ISSY 3121143034 ¢8I10ce | &
#/1 ¥0071-111dS 'HIHSYM | 0020eC v [ ol ==
HOLINANGD 200209 L H
Q2-+/1 'X3IH - LNN QCBSI0 v | gl °
X 02- v/ 'M3YDS 09500 v | El EuEm%Omm
i 4 917G WILN| H3HSYM | 00,020 8 | vl AEINEle! 2k
d24N 8175 "4TH-"XH "LNAN Q08sle g | &l
= M ET
DILVAIHOS ONIHIM e
‘305 Ixvea 20
¢l war T aIONI 105
H 1 INvHE
Ol ~grET FA o]
6 NQ LSICH 4N LSIOH 6
¥ %L i i viagr ©
Z gzy viY L
9 (Zna4 5
: 2 ‘NG LSIOH §
+ NIgL ~— 1Is_ * 11
w e Ty an 1s10H ek M
18V YIMCd
i gy ——— |1 1] 1 ——weL ! " Y
i |
Q.dd¥ ﬁw»(o M NOLEdIBIS3d
SNQISIATIY ON HSINTA ON 3ENLNES




T 40 77 1d3Hy _

s

* o_mOmmém;; 2 o

16430 8 INNY M ANY
S ANVEI 0N 30 ALY 340dd IR1 51 AN SIHL

WAINI gi3REOL Tvindn
Gi5M 38 10N LSNW GNY

A85¥ LxX3AN

S8/L

RIRL S PLA ISNY M 3d iUV

=

LR ERI 11wl FATIAY NMOHS LU S AoNYd | 1D
A N3 SIHL 31v3S LON OGCzM“MMnu_
HANCOPRZ - AgW3ISSY Av3y o N -
VliL o e . 2% L. 53T0ONY
m\mxsﬂu“.“.w .C‘s:kac.vm.jz:m_uﬂﬂ“_”whw
ANVAINOD INVHD OLNY [T oo i et
AVIYIIve 40 151
NQIL1gIBISIU ON LHvd 501410 IW3L _
A¥I3¥ | 281002 v || )
HOLDNANOD 002869 vt |2
HOLONANOD 00$859 z|¢
HOLONGNOD v06659 v e
HOL2NANOD 226229 N
HOLONANOD 90¢229 INE
HOLINANOD 91£229 |2
HOLINONOD POE00S 218
ABW3SSY 003ML BGZ0EE t |6
HOL2NGNDD 98¢ 0L | | O
HOLDNGNGCD 8RCOEE R
HOLINANOD LBEOEE bl 2
ABW3SSY 370v.id4323d GEEQEE I tel
/1 "MdS "HAHSYM 002020 8 | bl
02- /1 '¥X3IH ‘1NN Q06610 8 | Gl
IX Q2-t/1 QH 'X3H 'M3¥IS $09G00 2 1 9i
INal/G 41H X3H 'LNN Q0BSIO g1 | Lt
NI0T LN “H3IHSVM 002020 91 | 81
2¢~0ls X3H 'LNN 009610 8 |6l
ADCT LN Qly "HIHSVM 100020 8 |02
310VLd4303H dv2 ¢ly00¢ I
97 w0 2l '”HOLINANGD GlPQge I |22
Ol-i-9d IHIM 'WH3IL 00EC00 Tk
r - JILVWIHIS

HOLOW C©L X718

e

Ang

023ml Ol

_ "
0.dav [ 3Lva | NOILd14I530

LIS

SNOISiATH

SHD

Ndd

HOLOW 18 04

dn LSIOH

@\ouu.zﬁ

‘378¥D d3M0d

ON HSINI4

N 3gnixig

50



SISIHILNIBIIHL OL IVININ

DNIMyed

i 3 A _ e 18130 4 INNYI ARY i G350 30 LON L5n Grve | AASSY IXAN
O INYHIOLNY 40 ALY IO0US IHL Si Lided SIM L duronn
- geG0LE - MV DT anon ] (AL S Fik 1SNV B34 JkY
NOISIAT O UNIMYHO 3215 IS jLvo FADEY NMDHS LON SIONYHII0L

dECPe ATBW3SSY AVI3Y

A8 ON3

StALl 37¥325 LON 0Q 531003

ERILNY

+HYHS ONY SERNE 1Y 3A0NI
31¥0 010 ; ¥xx BLA S YwNDIAdYE S

28/ 1

"AT3LYUVY4IS G3YICH0 38 LSOW SWIL! 43H T
1INIVYE ONILNNOW
370V L4303y L1088 dOL SI NOILYDOT ONNQYD 'L

| S

£

*3.LON

‘Nd NOOH

‘NG H 27d
4n'H 1T

=

¥!

G| Pk | =
ANUAINOS SNVHD OLNY  beamesdl oo i
A RARY N QIL0M ISIMEINLO §SI NN
IVIHILIVW 40 L5170 ALTENYAD
NO11d1H2530 ON Luvd SO ALD | WILI _n
L Av13d | 281002 ¢ [ i
HOLonanoD | 0088Ss 2 [ 2
YOLONANGD | OO%85I Wi
HOLINANQD 80£009 ||+
HOLONANGD | $05009 NN
40iDNANOD | 228229 i
HOLONONOD | - S0£229 | Z amoos
HOLINONOD 21e2es | 8 Z_mkj
LO1ONANCS | 91£009 1 |6
HGLONGNOD | v06669 € 10| [
A18W35SY_310V1d303d | G8E0Es B annd s
370VLd3038 V3 | €1¥00¢ [ 12t e
378YD ¥IMO4 | 200209 NE Zan
; INSI/S 47H X3H 'INN | 008910 ol [ vi| "W
HOOT LNl 'H3HSYM | 00.L020 0l G} ;Mo 15I0H dn 1SI0H
3D W1dS /1 m3HSYM | 002020 5 |l
40 02-%/1 x30 UNN | ooesio | |9 [21] 7 % gﬂ
dD | X 02- v/ X3k ‘M3IHDS 109500 9 | gl |val viaL
2E-0! X3H 'LNN 009510 a | 6l
_ ¥D0T ANI Ol- 'N3HSVYM | 100020 5 [02]
" (339)_Oi-v(8Y_3WIM IYNIWNIL | 105000 | [T |12
| (434) 301dS WM IVNIANAL | 20€000 I | 22
| \j raonN 33%)
b 7. Ozﬂowpwfo
7‘ ‘ e I .r

BHOLOW LS\WOY
Y

9, ,//’.u

3

. BOLOW dwWha
; ,//

i 5
0dd¥ T:o _

NO1141H2530

B4l

SHOISIAIY

DHD

CVAML

TRANDY d3IMOI

ON HSENTS

ON Jg0LXIS

PESOEE !

(S



PE PR I

TF oo T D _

A BSY LX3N

»820CL - MY

Hd €0vd - ATHWISSY Av3M

ANVAINOD INVHI olNV

MU g 3N

in

1 U ogta 1t
0Lt 10 an Leve 5 dwat M 58/9
IRER 281002 FE
HOLDNANDD [olal=]=f] €|z
A58V 379VL4303d SBZOEE I | €
HOLONANDD +06659 2|+
HOLONANDD 92£229 | | g
HOLONaNOD 2lgegz9 | 19
HOLONANOD |€€229 (3
HOLONANOD LGZ0EE i {8
ASSY HOLDINNOD ' 023ML 8G20%E I | &
HOLINANDD FOEO0T Z ol
_ HOLONGNDD 62¥09% Ny
TVNINE3L ' a8vod £025E9 | | 2l
JHIM TYNIWESEL 201148 201100 I 1et]
HOLONGNOD 60E0ES bl pi
NHML - ASSY HOLINANOD 0920%% I | G
LX3 NOOH - ASSY HOLINGNDD 6520¢¢E 1] el
J3INY AVIIH L3HIVEE 6FZ05E |1 Zr
0z-v/1 'LNN 00660 v 18l
b/l A4S THIHS UM 002020 v | &6l
Q9 2/ X 02~ w/1 T MINDS 106500 v 02
2€-9% X3H "LNN 00vSI0 v lie
94 M1dS ' HIHSTM 0038610 v | 22
3713% 14303 ‘dv2 £i¥00E L | €2
B8/G X 2E-9& M3INDS POPOOO v | p2
—_——, e ——e—
e LV ZHD dWNd OAH 182718 T
diind "GAH
305 LHOIY Nand
Y 05 1437 NenL o TrE
| NG 1SIOH 27
NigL Ly A d LSI0H I rll‘ialii]sfw;
NG LSIOH dn 1SIoH 05 NOWOOA
b | s T |
vZy 82714 giny vily
T4 NIBL vigL
vigL vigl viglL NIgL

‘2F W3l A

Y dn HOOH 434
o 023l

'3718vD 43IM0od

nig
034 ANOO8
Hig Nyt
jat=le]
diNNd OL
(@) -
| i 1
I
| NQ 1SIOH dn 1SICH
||||:|m ||19 v M.. m
On 3enNLxig

O HEINLY

52



P

R, i S1%ly didHL O 1w INJw &
e | S| IR S S e { SSSe ‘21 WaLI
wonnl SSEOSERY W DT il ] et i 404 dN YOOH 434
SRineah 003ML e
AR TN 3 Sk 11925 10N OO0 3003 N
X4d EOPZ - A18WISSY AVI3Y wea] o YN GNT SN 11V Inowon 378VD H3IM0d
g : b o ng NEO
ClTr . REL %8 ES NOOE
ANVAWOD ANVHD OlLNV o 1903 LON 351Mu 3110 95 17Hin Hog NHO == NYNil
Wi IV S0 1501 ALILNYND ~— 1X3 WO0g
NOTLdIB5 30 _ ON Lbvd 54 [ALO |wW3Li _
AvI3d | Zslong T | ) J
HOLDONGNCD 00£859 ¢ |z dWnd 0L £
ASSY Ivoild3039 | 9geoes | I . @
HOLINANOD vO665Y z v
.. .__ H{OLINGNCD | _SZtze9 1 {g g
T ) HOLONANDD 215229 ] O I N G | I I A
HOLINANGD 1££229 i ]2 Y
o HOLONANDD LG2068 | | 8
A S5V HOLDINNOD ' 00IML B520E¢ N
HOLINANGD +0C009 zZ | ol ==
: ] e HOLDNGNOD 621099 B
! OVNIWY3L QYY08 | E0TSES I |2 e
i et e a1 ¥ )
3HIM TYNIWEIL 32145 Z01I00 IR =
WOOS - ASSV HOLONGNOD | 1920€S | | 1 | &1 T 7 5
W NYNL = AS5Y HOLINANOD 0920¢¢ B COE |
1x3 WCOB- LSSV HOL2NANOD 65205¢ BEE
O3NVd AVI3H L3¥OVEE | evzoce | T 1 21
02- /1 '1NN 00BGI0 v | 8l O
, v/l M1dS 'HIHSYM 002020 t | 6Bl @/ -
| §9 2/1 X 0Z- ¥/ “m3u0s 106500 v |0z
f HOLONANGD 60E0%¢E BEE !
, 2§~ 9% X3H 1NN 0CvSIC v |22 W 1/a3Y
T Gu A4S T H3HSTM: 002610 v [¢e
b 370¥1d3034d 'dvD £Lv00¢C L | v2 T h
| B/5 X 2€-9»'M3490S t0r000 v | G2 !
ERITS v
- 2
| - JILVWIHIS %DM%MI e : A
105 LHOIY NHML ! v
4 dWNg QAH R s . 4 It freret
j \j( : 08 ._.mum&n._}_mmj.r - v Es |
”, YETH ! BETY hEENJ&" O
! rll(CCC(er\ =T
: e di LSIoH 18 3 Z% |
. 108 NI e0E o , ‘NG 1SIOH
“ NIgL Ly~ @ 2y & 105 9N WOO8 7 V-5 ks
4 NQ LSIOH dnN _1SICH 105 NI Weol -
— . a Vs
_ V2N § vy T0s AN wooa I
., T4W NIl ML @0
gL viaL vigL f___“ NigL u

M QN HSINIE , 0N INLxig




RB0L T AT M OTH

2 SLSIHILNI BIIHL QL TvINIW
7TI0TT1a3Ms R 14130 HINNYA ANY NI O350 38 10N Lsnw o | ASST LXAN EC
r m_momm gq 1 m 02 INVEI OLNY 40 A1d3d0Hd IHL S| LNIHJ SIHL R
et N ] €261 -G PLA ISNY H3d 38V = . " .
NQISHAIH OoN ONIMynd ] 3218 31v05 31¥Q IADBY NMOHS LON S3INVH3ZI0L ] ATIBWISSY NV SV Q3-3AH0 38 LsnINE W31l
ONIMYHO "ONIHIAYO NIHM 002549 N/ d
AB ONT SIHL 37¥2S 10N 00 53943 3
L 1 ISN'Q3HIN0IE S19N0d LNOHLIM LNVYANId MIN 1 L
4 JHYHS ONY SHENE 17y 3AQWIH N i
TOMLNOD LSIOH ‘INVAN3d ] o) gl OIS Tl a0 s310N

3L RN i T S3IDNY

A8 0. Q31419345

umrm.\ukmqa 3SIMUEHLO SSIINA SIONYEII0L

ANVAINOD INVHO OLNV e S OTLON 3SiMUTH L S8aINN

% 77 Q3LON 3SIMHIHLC §S3INN

IYIHILYW 40 1S
m NO1L4I1¥D530 [ oniwve  [s/afald [w3Ll !

_ WAHLON LLZGL9 I i
ONVL 'H3IHSYM 182SLg 1 Z
- ONISNOH LI 30259 1 £
7 d LN IV3IS/M 'HOLIMS ¢0Z5¢L9 L v
W , ONISNOH 102529 | g
, 5 av3s [ReTAFA) 1 9
| a INYON3d '378v0 16Z5L9 L L
i [ 3TYWEL 'DONd 8150€E L 8

!

1

Q.ddv _ 3lva

NOILdI¥DS2d H11
SNOISIATY 9HO "ON HSINi4 ON 3dniXtd




HOQOL SAY MO

SLISIHEILNI HIFHL OL IWININ ASEY IXIN
o7 | oz | it s Aty g 50 Vo ssoi sy ~@ NRGa Nmoxg
HECEE - MV 1 8 ~ ] €161 G PLA 1SNV Hid 35V 12371 NarL 3nig ﬁ
NOISIAIY ON UZ_B(EOJ 3215 1Tvas 3lvad IA0BY NMOHS LON SIDNYHIT0L @ @
ONIMY YD
& MO.VN A8 ONJ SIHL 37¥2S5 1ON G0 'S3003
== dUVHS ONV SHUNZ 7171V JADIW3Y —_
dWNEOHZ - A18W3SSY INYANId —_— eo.mxxx - Ry HWEOPS @ TG
ERPSNE or 3 XX LIl T SIANONY
A8 C.XHD Q31419345 ®
&\N\Waﬁ ASIMEIHLO SSITNM SIONVHITIOL @ ]
SIHONI Nf FHY SNOISNIWIA
ANVANOD dANVHI olLNnV mmzaﬁo 1% Q3 LON 351MBIHLO SSIINN g 1HSMH NHNL HOvAE
IVIYI LYW 40 1511 @ dN N33FHo
NOILdI¥DS3A ‘ON LYvd S/G{ALD (W31 NO NMOEG
LINVQON3d * X08 1062+9 _ | | car NG Wooa 3niE |
LNNMO0T . 00¥910 i ]2 ) @
LHOddNS ' ISVE £062+9 ! €
WOVHHJYIQ 606249 I v (@ I BGER 2
H3A0D S06249 ! g dE0P2 — @
MIHDS S0Z1i00 t 9 @
3718v) ‘dWVID <t 00¢ | A dN WO08 X¥ov18
Loos 20E0F9 2 8
HOLONGNOD ‘318D 629008 S| 6 —(8) T
HOLIINNOD '9n1d it 00¢ | o]
vild 6
379901 'HOLIMS 000229 c Il 8 €l
QH02 ' HOLDINNOD L062¥9 1| 2l 9 Il I}
NOMYLS ‘STUNIANYIL 101000 L | ¢l - ¢
) ATONIQHODDY
ST¥O20 A4123dS ISVITd "ATGNESSY NV ONIEIAHD NIHM
'S1300OW HINEOPZ IHL ONY dE€0YZ IHL NO O3S SI L NYANTd SIHL i
THLON W) =N o N
U D
0l 7 0 .l_ _rn N
A _ _ 1 ./
\ W/ Z — T
\ P A s
@) . B I | [ |
]
e _ 4 ) A
I 1o :
4
NOI1d152530 411 e ﬁ ﬂ 0 nLx
SNOISIATY 9HD ‘ ON HSINIA ﬁ i i |




B 1 1Y —

LHGIIm

zc,m_>wx~ Ul DN My RO

1092v9 ~ MV * 2 ~

1215 31%3% Jiwd

SLSIU AN HIINL 0L VLN I

15 JO MINKY M ANY NI OIS0 19 LON LSTH ONY
COANVEDI QUMY 40 AL 3oQHd Tl 51 LNiad S

ASSY XN

§8/1L

L6815 pla ISNY HId 30V
JACBY NMOHS LON SIONYNII0L

ATBWNISSY LNYAN3d

A8 OM3

o E1e)
$IHL 31¥25 LON 00 $3703

#HYHE ONY SukNE 1Y 3AOWIR

1LyQ 010 3 RYx ®11 5 IWNGILD YN §
ML Jrenina oy XX A Mw_m.__m”u.l(
QW\W\a\”\(D wmA;Zw:—Gnu‘_IJm-uzﬂnuawDQw
ANVdWOID INVHD OLNY T 1l G ion as e B aaaon
TYIEILYW 40 LSIT ALLLNYNO
NOILdIHIS I8 ON LBV L ENFS) — m
ONISNOH INYON3d 209lE9 ! | {
43A00 NGLLOS 00LEs | 1] 2
HOLIME T1990L] ©O0C229 1| € Eooez;ooe
HOLIMS 319901-LO0B| 20¢0v9 €| &
W/E XB QH N9 175~ L5 M3NDS 100500 |01] S CHSIOHENACS e WOLLO8 WOHA M3IA
11X 8 QH NY< 115~ 1S 'M3d05 101500 | 2] 9
(NENLY L4337 T
Y3LdvaY¥ 318vo 108EEo | || £ Q k o wwm; LHA
TIav0 HOLONANDD | CE9008 |6l 8 awna oxh (1) I —— |
3iL 378YD dvd-Al iobte9 (2| 6 ] & I & &
- LOH wovig | < 1 _
S¥21d10373 'OMld [1%00% | 1] CI it P\QL\ | o
981 SITYNIAGIL 101000 [B1| 11
{NHNL} LHOIY —0 O @ O
1AN 122548 ¢ 2 @ B
9NIE-0|  0012v9 | | &1 _5_05%0\\\\\\ E) LeErL
J3Lv1d 8 XO0T LIS HIHSYM 004610 | ¥ | bl S
3dvL HI88NY ILINOMO HLOm /€| 085008 |12 s {woca) an ML ARG Have
2/11X8 LS 'QH Nvd 13S'M3IN0S Q0Lp00 | | | 9l
318V WY 1D ZIH00% | 1| I
HOLIMS 31990L | 002%%9 | 2| 8l
H3dWNr 'yve 0099¢9 12/ 6l
@]
< ) (o1) (&)
el
w \MM\\ /@ Y Q 7
N P |
1J =
g gl 2 =
R R O = g = m
t
C.ddy mwhﬂn M NOILdig2534a 5 W11 ‘
SNOISIATE on _ Bk HS NS

TON 3WNLXI

56



Csarmun

SLSIWILNr i ing O YWIN W

T T T e _ THLIC B INKY P MY NEOTS 48 LON LS e ONY A STV IXIN .,ymw.\_. L
03 AWWHI 00w 40 4 LIS IHL S Larlia Sing = W
M 6800¢¢ — MY J 1 [181 9 FiL (SHY Wig T¥Y
A G orwrng | 37is 31vds 31wa]  IAGEY NMOWS 10N $3INv¥3NQL | .
DNIMYUD
AR On3 SikL 37%DS LOW 06 33903
X4dE0P2 AIGNISSY INVaN3Id MRS ONY SWENG V1Y JIACHIY
31¥2) 010 Twax | 9170 IWNQILDYYS
EREYES Dy G oxxw LS §3I1DMY
LY R L] 031413345

.ﬁw\ﬂ*_(c I5MEIHLO SSITNA SIDNYMII0L

ANVAIWOD INVHD oLNV Tua] 11w G 110N S50mn 310 T3

I¥IHILYW 40 1S ALlILNYND
NOILdIHISIU ON LY Y¥d Pt wat [ |
ONISNOH LNVON34 109/§8 [ 1] 1
H3A0D WOLlCH SEINE
HILIMS F1200L] QC0Z29 |1 ] ¢ L .ta@ L/M SHO
HOLIMS 319901-L00H 2050b9 v v .zooez;og@
P/E X8 "OH Nvd 115- 1'5'M3IHIS 100500 [O1] § MOLLOE WOUS mIIA
p/11 X8 OH N¥d 115-'LS 'M3408 101600 2] 9 {LSIOHINMOG @ CE a0 S
43Ldvav 318v0o I08EE8 | 1] £ vty 1431 (3) e
3762 HOLINANGD Zeg008 |51 8 >
311 3180 dvHE-AL|  OpbE9 | 2] 6 anna aan (1) e _ s 5 O
TVIIL03T3 ONd | {1v00% | 1| O V18 At aold
B8 STVNIAW3L 101000 [yz| I SI@\‘ ALY [ oold Onrﬂmr
1NN 12649 | v | 2l T FONVHO
ONIE-Q 00Izba [ v €I CEEED]
" a31vd 801 LNdS HMSYM | 002610 | b] b E,ox.%m@\ il ‘
3cvL 43887 JLINOXD HIOIM #/% |  OBSO0S |Z] G L AN neen Axd
3/11X8 1S OH NYd 11S'M350S | 00.p00 | 1 | S Lt T NS
TEYD dWVID 21v00E | 1 | L1 e .ta@\ e
HOLIMS 37920) |  OC2v€9 (¢ ] 8]
H3dWNr ' Hye 009988 | ¢ | &

Z 9l
@ Bl
ba g
i .@ X J@ = E\\J% e
* JX- 1
R o =
H €l ; 2l
SRR 28 * & oAl LLZ
WOO8 £ o
b LX3 ‘QAH HOA ui|
0.44¥ T:a _ NOILdINAS30 ¥11 _ _
SNOISIATY OHD ﬁ ON HS M4 _ ON IHAL%I4




TROUBLE SHOOTING

PROBLEM

No Qutput Voltage

THE VOLTAGE CONVERTER

PROCEDURE

Turn unit on with the lever on the fuse box,

Check fuses in the fuse box.

Check power to the fuse box; it should be 110 volts.

Check inside the converter to see if the transformer output leads
are connected.

Check all the diodes to see if they are burned open.

Low Voltage Qutput

Check input voltage. The 110 volt unit requires a minimum of 110
volts.

Check the transformer output to ground. [t should be 12-18 volis AC.

High Qutput Voitage

Check input line voltage. The 110 voit unit takes a maximum of 120
volts.

AC Voltage on Converter Qutput

There is a bad diode in the bridge. Remove diodes and check for
polarity and current blocking.

VOLTAGE CHECK — 110/12 CONVERTER

1. Connect 110V leads to generator or other 110V
source.

2. Check voltage from top of fuses to buss bar in
bottom of box. Voltage should be 110V £ 5%. !f
voltage is above 116V or below 106V check
voltage at source.

NOTE: Fuses are connected in parallel; checking
from the top of either fuse to buss bar wili give the
same voltage.

3. If voltage in Step {2) is correct, close fuse box and
turn on rectifier.

4. Check rectifier output. Voitage on D.C. output
leads should read 12 te 18 VDC unioaded.

5. Turn rectifier off.

8. Connect DC leads to crane.

7. Turn rectifier on,

8. Connect voltmeter positive lead to hoist motor
stud F2 (Stud that brake lead connects to) and
negative lead to erane case ground. With 1000 Ibs.
at 6 feet load on crane, hoist {with 2 line block).
Start hoist in up condition. Vaoltmeter should read
11to 14 VDC.

1/85%
G3



PIOQTEL vt ] o

T e TT T s o | 130 3w ANy razen 38 Lon tshw onw | ASSY XN | gese
- 0 INYHD (LNY S0 A1H340Hd IHL S LINIHd STH L E
L 98G0CE - MV d S ] Ci6L G vlA ISNY H3d 34Y
NS IR T T ERLVEATY [PRTS [RAURE 11wl JAORY NMOHS 1ON GIDNYEIT0L
DONIMYEd
Afl DN3 SIHL 37%D5 LON 00 $3903
dEOP2 - ATGWISSY DITNVYHAAH ] 4HVHS NV SHYNE 11Y 3A0NIY
3190] oo XXX | G/, TYNOILDVES
IN40L OF XX oL S3NONY
: AH 0 HHD 03141235
! ey Q\.wwmo 35188 IHLO SSFIINA SIDNVHEIN0L
ANVAINOD INVHD OLNYV [ 1005 o0 ssimais Lo ss3wn
w IVIY3ILYW 40 1511
NOI1d+td3530 ‘ON Ldvd ALD |NFLI
d0LvIN93d MOd 28G0¢¢ | |
| 35N ALIDOT3A coll0g 1]z (43H]-18G0RE~"0AH " d Wl
| H311d HIH1V3HE t+8GOCE _ €
_ A8W3ISSY 3S0H BeL202 t 1%
! . WidN8/¢ " 113 ¢+L00¢ | s
k i OIP 81-91/6 - WLdAN8/E ‘113 96G0¢LE _ 9
, L 13AIMS 2Ir8I-91/6 - WLdNt/I 113 £860%% _ L
W WLdN /1 - WldN8/¢' 113 L880¢¢C f 8
| JIM 9-13AIMS oGP 1713 Lp90¢e¢g I | 6

{434)-08G0EE- "GAH 'HIANITAD

m 0.4dv ﬁ 31vQ M NO!LdiIS3a Y1l
_ SNOISIATHY OHD ‘ON HSINI3 EN AHOLXIY




£9r0-9C5-018 ¢ OVOH OONIN N {020
4690-8S1PL VWOHYTHG WSINL o L6908S XOH O'd

ANVAINOD INVHD O1NV

[AVRACT AN\

ag/cl

69



— 515363107 G13H] OL TvININ - N S i S ’
1 10 ~ LHOIM 16130 dINNY e ANY NI GIEN 38 LON LSNW ONY AS5Y LXIN /6 ——— .m
] 03 SNTHI OaNY 40 ALY 3aCHd IKL 31 LNIHd SIHL _ mm_\doi“
—_— A0 MY 2 % R Li66 § pLA ISNY H3d BV
NOISIASY ononmwna ] 325 31m0g 5000)  inOuT MMOHS 10N SIINWHII0L
ChiMYHE
A8 943 SHHL 37w D5 LON GO 53043 B
m& movmimo_l_quﬁu\fi JEvHS Oy SHEME 119 IADNIY ko . tH.J.
3173 010 L xxx' | $1/1 3% TYNQILDVES & Rk
ERFLY or 3K A RN P 4 * W
A8 021D Q312345 - %, R
8 -2l Bl 3cimyanio se31mn s3onveat0L 0lL20o2 N
22 53HDNE NI 3HY SNOISNIWIG ' =
= 2 g . et c
ANVAINOD INVHD OLNV s Bala] 1% O3 LON 3SIME3H1D ST (43¥)0104INVW-—_ T, <
TvIH3LYW 40 1501 ALILNWND Ly
//ﬂ/
NOILdIBISI0 ON Luvd s/ |wall E
_ ] o S,
, Z 34NoId IR
-
S -
|
I
- 1
|
i ! _
i
F |
- X
A
{ ¢ 3uN9|3 |
I

21iele
(434 dWN

{M3IA NOLLOG)
H3ONITAD  dn-KWoed

3-3 . M3IA

! !
0G20EE - HIANINAD (43H) -M‘

0.4ev | wtqo_ NQIEdIHD830 H1d St |

SNOISIATY IR ON HSINI 4 [ on3unixiy




HYDRAULICS - 2403PR — AW-011

(TEM QTy. PART NO. DESCRIPTION
1 1 330263 HYD. TUBE ASSEMBLY
2 1 330264 HYD. TUBE ASSEMBLY
3 4 200892 ELL-90° 3/8NPT/9/16-18JIC
4 1 300743 ELL-90° 3/8NPT/ 3/8NPT
5 1 330282 REDUCER, 3/8NPTF/ 1/ANPTM
6 1 202743 STRAINER
7 1 330273 ELL- 90 1/4NPTM/ 9/16-37°
8 2 330058 REDUCER 7/8-14 /9/16-18
9 1 241175 ELL-90°9/16 O-RING/ 9/16-37° JIC
10 [ 330645 ELL 90 EX. LG. ORB. 9/16-18 NPT / 9/16-18 JIC
i1 1 3305633 HYD. HOSE ASSEMBLY
12 1 3305631 HYD. HOSE ASSEMBLY
13 1 330530 HYD. HOSE ASSEMBLY
14 4 202756 ADAPTER 3/4 O-RING/9/16-37° JiC
15 1 330532 HYD. HOSE ASSEMBLY
16 1 {REF) HYD. OiL - 4 QT.
17 1 200876 ADAPTER O-RING/ 37°JIC
18 1 330412 VALVE, COUNTERBALANCE
19 2 020200 WASHER, SPLK 1/4CP
20 2 005810 SCREW, 1/4NC X 1-3/4 G5
21 1 200877 TEE, O-RING RUN/ 37°JIC
22 1 330392 HOSE ASSEMBLY
23 2 330072 PLUG, O-RING 7/8-14
24 2 330391 BUSHING, REDUCER 1/2 X 3/8 NPT

&6



| T
[ ZI0 - MY o]~ 88/6
Sy AT R il
[ECEIE]

XS €OPZ = 51 NTHAAA

ANVAWOD SNVHD QL
¥ ILYn 90 LS . Q1Lzoz
PRI ) YT G CIESS I TEIE TR AN —
T JuN9i4
U SR
[BELGEIR]

2120z
~1438)aAnd

-~ —————r—

i 3-3 M3IA

[#31A WOLLOF)
YIONIAD <&N-WOo08

{MIIA JOL)
d30NITAD WO0E  378vANILX3

tL208- quZ_J_yu,‘kuzil\

twr [ 3o | WOILt w1

BHOISIARY

KT
| ECE

O W im g

On Fanley

ol



HYDRAULIGS — 2403PRX — AW-012

ITEM l aTy. ‘ PART NO. DESCRIPTION
1 1 330263 HYD. TUBE ASS'Y
2 i 330264 HYD. TUBE ASS'Y
3 4 200892 ELL- 90°3/8NPT/ 9/16-18JIC
4 1 300743 ELL-90°3/8NPT/ 3/8NPT
5 1 330282 REDUCER, 3/8 NPTF/ 1/4NPTM
6 1 202743 STRAINER
7 1 330273 ELL-90°1/4 NPTM/ 98/16-37°
8 1 330058 REDUCER, 7/8-14/ 9/16-18
9 2 241175 ELL-90°9/16 O-RING/ 9/16-37°JIC
10 2 330274 REDUCER - 7/8 O-RING/ 3/4 O-RING
1" 2 202738 HYD. HOSE ASSEMBLY
12 1 330265 HYD. TUBE ASS"Y
13 1 330267 HYD. TUBE ASS'Y
14 1 330531 HYD. HOSE ASS'Y
15 1 330630 HYD. HOSE ASS'Y
16 1 330533 HYD. HOSE ASS’Y
17 1 330532 HYD. HOSE ASS'Y
18 2 330272 ELL-90°3/4 O-RING/ 9/16-37¢
19 4 202756 ADAPTER 3/4 O-RING/ 9/16-37°JIC
20 1 330275 HYD. TUBE ASS'Y
21 2 200876 ADAPTER O-RING/ 37°diC
22 2 330412 VALVE, COUNTERBALANCE
23 4 020200 WASHER, SPLK 1/4CP
24 4 005810 SCREW, 1/4NC X 1-3/4 G5
25 1 200877 TEE O-RING RUN/37°JIC
26 1 330392 HYD. HOSE ASSEMBLY
27 1 241168 TEE, JIC RUN/ O-RING
28 2 330072 PLUG, O-RING 7/8-14
29 2 330391 BUSHING, REDUCER 1/2 x 3/8 NPT
30 1 (REF} HYD. OIL - 4 QT.
3 1 330645 ELL 90 EXLG.ORB, 9/16-18 NPT/ 9/16-18 JIC

9/86

68




ITEM arTy. PART NO. DESCRIPTION ,
T
1 1 330407 MOTOR, PUMP 12V,
2 1 330409 COUPLING
3 1 330406 PUMP KIT
4 1 330405 TANK, HYDRAULIC (3 QUART)
B 1 330408 “O"-RING
6 1 200545 CAP, BREATHER
7 1 200538 VALVE ASSEMBLY, HYD. PUMP, CHECK

12/86

0




AW -33058]
AUTO CRANE COMPANY

2403P SERIES

P.O BOX 580697 & TULSA OKLAHOMA 74158-0697

4707 N, MINGO RCAD e 918-836-0463

9/886




HYDRAULIC PUMP — AW-330581 — 2403P

ITEM aTy. PART NO. , DESCRIPTION
1 1 330407 MOTOR, PUMP 12V.
2 1 330409 COUPLING
3 1 330406 PUMP KIT
4 1 330405 TANK, HYDRAULIC (3 QUART)
5 1 330408 “O"-RING
6 1 200545 CAP, BREATHER
7 1 330616 SOLENOID, 12 V.

NOTE: ITEM 7 CONSISTS OF COIL., P/N 330617 AND
SPOOL ASSEMBLY, P/N 330618.

1/85

72




200¢€ - MY * f

ANVAWOD INVHD OLNY . \

58/l 2

*SAN3 HLOH
A -HIA0 TVNNYR

ONIY-0 YOE0LE

2NIY-0 goeote

"0'd 'AION3T0S ¢0e0lLE
134Svo tOECLE
LIASVO ooectLe L L

NOILdIHIS3a  'ON LH¥vd ALD  W3ILi

— NN
N0

ATGWISSY IATVA TYNOILITHIA “

]



n <t

58/1

(ZLPOES) 3ATVA
LNN INIWLISNPQY

\vkuOm

SISIWILNI HI3Wi OL I¥iN Ik
10 EEL _ o 18110 wINNYR ANY N GISN 18 50N 180 Onw | ASSY LXN
- 03 INYUD OLY 10 A LW 340ud IHL SI LI SiHL
600-MY 2 . ] TIBL & via i5HY Wid JHY
HOISLA Y UA INIMYHY 1418 11%2% iLv0 BACHY NMONHS LOK SAONY 0L
DNIMYEQ]
JNTYA A8 9M3 LiHL FIYIS AN OO $300)
. IONVTIVENHALNNGD - LNIWLSNraY 4YYHS TNV SHENR 11V TAOHS K
1 3%al wmn oL xax fRG L TvRQUIYHY
My ar , ax AT SRR
AD 0 xHD i

{a o I

ANVAWOD IANVHD OLNV  [FTT0F Joiion tsmum 0 5
AGNsvti0] 1Y 010N 35IMEIH L0 553NN

WALV W 40 1801 ALILNYND

NOIEEIHIE Y [ oniuve [sio]nin ] |
v
2
Q.édv [ duva ] NOIL4IHIS3C (T8l
SNOQISIATY DHD

“ON HSINGG

‘ON JHOLX1I

74



2403 SERIES HYDRAULICS
TROUBLESHOOTING

The hydraulic system of the 2403 power version is electrically operated and requires a minimum of 12V for satisfactory
performance. The hydraulic pump is single rotation with a pressure relief setting of 2500 P.5.1. The system is designed
to engage the pump only when a hydrautic function is sefected.

PROBLEM ' SOLUTION

PUMP WILL NOT RUN Check voltage to pump; if voltage is above 12 voits and the pump is
well grounded, replace pump. If voltage is below 12V, check battery
and power leads. If no voltage to pump, remave relay panel cover
and check relay. {See Electrical Troubleshooting)

PUMP RUNS BUT FUNCTION A manual override is on each end of the directional valves on the

WILL NOT WORK 2403. If the pump is operating, and pushing the manual override in
does not operate the selected function, check pump pressure. if
the function does operate, remove directional valve cover
(330254} and check for loose wire, low voltage or bad ground.
If the above items check out all right, replace directional valve. {f
the problem is traced to no voltage at the directional valve, remove
pendant and with the switch engaged check for an open circuit
with an ohmmeter. If the circuit is open, check for broken wiring
or bad switch,

HYDRAULIC “"CHATTER"” When a hydraulic function is engaged and causes the crane to
"chatter,”” check for loose wire, low voltage at directional valve, or
low pump pressure,

COUNTERBALANCE VALVE SETTING

CAUTION:
IF COUNTERBALANCE VALVE IS REPLACED, IT MUST HAVE CORRECT PRESSURE
SETTING BEFORE CRANE IS IN SAFE WORKING CONDITION.

TO SET VALVE:

To set counterbalance valve (330412 — Ref. page 74), remove plug {5/16"" Allen wrench) from port “A” of hydraulic
pump (202712). Replace with pressure gauge of 2500 psi minimum.

IMPORTANT: No load must be on crane: booms must not be extended,
After install_ed, boc_)m up until boorn up cylinder is fully extended. Next, boom down at approximately 2 second
intervals while reading pressure gauge. Loosen nut at rear of valve and adjust 3/16" Allen screw and tighten nut, Proceed

again until pressure reading is a constant 1000 psi. H valve is not set and boom is down, beom up and try again,

NOTE: 2403PRX extendable boom cylinder (202711} requires no adjustment to counterbalance valve if replaced.

12/B6
75



] T -
% TO0 - A _ [d) ﬁ —~ = :
v 2 e % s G0 & praeemAn g UHAL s g TN
JESE SR APERE SRV ¥ PT TR
| p SRS AG) Juleei® . 5 AW e £ T 1
- = N STV SN €T @I e s LT e f et
o0y
ANVAWOD INVHD OLNV PR
v i R e e SRR T 1]
[ TR IV I O |

58/1

- == T
Il
m
= Q2L = Q02| . ez
: b s e v o et s
h !
! _
W b - T ——————
Pt e e - or - e

TREPTOE Lo
o PLP WS VILNOTHY
C LY
A DPEE  AxFTT
DO SO LEEI ] B S S

( >3/ G L30T pRa ovET S
AT FIHALTS L
YL R L eIy 4

: FIN
= - =4 > ~ ” ﬂ
"iqmv\]..ll . o ,
ﬂ .

Seav | V095 | WAL T30 “._é
POt Al Dnd




L

1
= = - HEES AR B O LFS
T a AacEs
\ R . |
i — \ g
o o e
; s \nll_||||ln|!, ST e = .“w
a | .
| k ] H— ;
UL BOTATION I mm . s - !
EYS-14 i n ——il
AXLE Lot Ca. & cda. (2
SELACE Joor
()

AUTO CRANE COMPANY

AsoTE !
OFriasidl 1S SOCAA  SAIGRIad.

T - GEAM QAL O RIS OAAT
SAOIPR AUy EXTENCED

oo P T [al AW002 [

1/85

_ “nn_tw




8L

P

Couts | LT
e SrnirTon PRTIETT:
_ |
.
I _
'
'
| ! 50
7 N - I 1 L HE AR ES
FEATIL A | APLACES
LA ]
| IR
ny sty
— B _ JL [+ Jid
. ; !
a ; ! I | ! B
¢ W spmmmssssny o w e S sorn SO S R e R R R AR T
Fett, LOTATION 4 WI. — .,Ja* -
Aee” AALE ; G0 Ca. Haca
/ N\ At T BATTER

S - BEQUICE
= ==l
tll';l}\l\\\\ L)

RSy |

1/85

(et of wall diey

AUTO CRANE COMPANY

T Rl Oikad S Qs =
FRA3 P Furlr & TEAMOED

o

5

T T AW-003

Looee ]




| | |
| VERTICAL AND HORIZ.

1052 —DISTANCE IN FEET.
J | [
7\ BOOM PIVOT AT 7 FT.
ABOVE GROUND.

/
18 2400 1733
| 1444
16

20

595
14 2400 P a
2400 \\
75° 5
12— 200 _X79
|  a5° )
OVER 1200 LBS.
10— USE DOUBLE-LINE— o _—
| l 30 =
RATED CAPACITY
2400 LBS. AT 3 FT. 150 \
8— | \
[ i t i 1 1
i _1}% il ]
.1‘..-— i:zj
e ! | |
AL 1200 720 514
¢ 2 4 6 8 10 12 14

AUTO CR/ANE COMPANY

TITLE

[ LOAD CHART -2403 SERIES

SCALE
- e

-

SIZE

A

[ DRAWING NO.

AW -330278

* REVISION

WEIGHT

1/85

SHEeT__{ _oF_1

T3



WILNL WIH1 OL WWINIR

TAOTT LA _ AT 130 V3NN AR N OTS DN LN Asnee Oy | ASSY LX3N | Gayy
03 INYMI QLAY JOALMIJON JHL 81 iNIWL STIHE
w 9810CE ~ MY 2 —~ 1 Ti81 3 FiA ISNY 34 3¥Y
HOS1AIN ON onmvyd | 3758 s 31v0|  3ADEY NMOHS LON SIDNYNIIOL
s DNIMY WO
% 1 ‘oM SIML 313 LON 50 53903
HJEQYZ dEOPZ HWEDRZ 'WEQPZ = duvsis ONY SYNNR 1Y JAOWDN
ONIMYHQ 1vD3a Jival o ywxx | M, YwwOnAYed
ERITTY [ LIt RITONY
L1 Kbl a3
mﬂnnhmww.u BTN LD SEINN FIDNYNIT0L
ANVANOD INVHO OLNYV [l sran iy ot
49 My a | 1Y O3 LOK 3SIMYIHLO S5ITRN

IVIHI LYW £0 1511

NOLLIIED530 | oniwwve  [smlaiofwan] |
3 " HVY3ND AVLS w230 L1S0¥0 < |}
| 10373 HIDNVYA Mvo3a 62S0¥0 Z 2
£0rz "v¥23d L8Z0ce A
[ Av738 "lvd3ag ZGS0V0 bov
F " S3T0Y MYOoM MTva3a 6L50¥0 L 8§
9 TTLISNW HIONYA Mv23q 0850%0 L 8
F IMvya "1v03q S050%0 b4
L AN 3TONY (w034 9E00BE L 8
| /¥ I¥230 PZ90%0 T 6
| ONIdIYLS "vo3Q 0Z350%0 Relimslt
TTHYITO AVLS HI3ONYO MvD3d 0E90Y0 A
i 1¥VHD Y01 '1v23a B8LZ0EEC L2l
1 $/71 v03a LEQOYD Logil
P ‘ON T¥IH 38 'Tv03Q ZE90EE L pL
WOO08 H3M01 Vo330 PLS0LE LSl

HOSN3S dvOol

qLm ANo gasmhE!

()

D e e e D

ATIND 873A0W HWEDPZ G @
T WNECYZ HO4 GL W3LI —

FiT)

D INvy) OUNY T

"3LON

dedv | 3Lva _ NOIL€1¥I530 TR
SNOISIAIN 0}

_

ON HSINTY

|

i

‘ON JHN LY

80



e

ﬂ.. LT a3 _

LHOIIM

zo_m_._,w._—v

0820 - MV # J —~

Iivds Jivo

OH DHIMYYO Erdls

$iSIWILNG WIIHL QL IVINTA

THII0 WINNYA ANY HI 035N 3% LON L50W ONY

.85¥ LXIN

5871

O INVEDIOUINY JOALEILON FHI §1 LNiWe SIHY

XHJEOVT - ONIMYHA 1v¥230

ERPYTY

| — L5

jiva

ANVAROD INVHD OLNV

AL QUMD
A
i iva

814 Fla 1SRV WIS IWY
JAQEY HMOHS LON SIONYE 0L

‘OMIMY WO

$IML 31Y M LON 00 331007
d¥YHS ONY SWHNR 1Y JACHIW

L 3 8 o
(LA S

#E TAI¥YNOWULDYE S
L1l 3 S1VIONY

034313305

ISIMWINLIO SSITHN SIDNYEIOL

SIHINI NI AWY SNOISN3WIO

3
AR z;qwu 9% QILON ISIMHIHLO $53TNN

AVIHILYA 40 1SN

NOIL4EH2530

I

ON Ldvs [

TTEY310 AVLS vD30
L0333 HIDNYA Ivo30

£0vZ "iv030
0901 2/¥ vd3a

" $37NY WHOM VD3
" LSNW HIONYA IvYD3a

5/1"1vD3a

UANI ITONY VD320

2/% w039
ONIJIHLS IvD3Q
1lHVYH2 CVO1 "1v530
AV 38 Tvo3ag

I T HYID AVLS HIONVA “IwD3g
JAISIHAY 'Avd H398nH

IXvHEE vo3d
'ON TVIM 38 w234

L1S0P0
6250%0
Lgzoee
€Z80v0
6450%0
0830¥0
LE30P0
9£009¢
$2o0¥0
0250%0
8L20ee
Z590%0
0£90%0
vELOEE
90500
[dtisin

alato wan] T
z 1
[
Z t
IS
L 5
Il 8
I
I 8
Z B
01 0l
booLL
L2t
z £l
I vt
i St
L 9l

-/-1.5(_) (2) () (&)

Q

_

O

HOSN3S QvOl
HLIM ATNO Q3sn

: — INVHD OLNV §

Qddy mw»(n m

NO1L4140830

SNOISIATY

Hll
OHI

(

&

— DN HSINES

ON JUNIXS

81



|
}
|

i mo]_.llkmuxm —

LHOIIM

GLSIHILNEHIFHL OL TWININ

1630 WINNYIM ANY N1 Q33N 38 LON LSNW QNY
O3 JNWYHI OLNY JO A LH340Hd IKL 51 LNIHdSIML

A.SSY LXIN

. <l OOMOO~|>)Q 2 ~—n_—- ] Ti61 G PIA ISNY Hdd 3HY
NOHSIA I oNONMwen ] 3715 11938 3ivq[  IADAY MMOMS LON SIDNVYIIOL
ONIMVE]

AB ONZ $1k4 317¥D5 LON 00 $1003

ATEANISSY H20718 ONIN3AVHL

dd¥H5 ONY SHWNR 1Y JAOWIY

ANVAWOD ANVHD oLNV R

ILwAl otn o ®xxc | DKL, IVKHIDY S

Iy neoyoux 24 L STTNY
AR LA HEITTRE
TR k055 N0 R INUT

1ivil

'SIHINI NI IEY SNOIsNINID
IV QILON 351MY 3H L0 353NN

AvidIlvia 40 1517 ALILNYNG
NOMLAIYM3SIY ‘ON Ldvd %0 | WAl _ M
3AV3HS 34IS '3Lvd| £0e00) 2] |
ANEWISSY JAVIHS | 608002 ||| €
HOLV /M ASSY HOOH T13AIMS ) 60E001 |1 | &
L2 /1 MOV 8 "3did pOO-C02008] | | v
GH9,2X81-8/G XH'MIYIS| LOGEI0 1§
8t-,8/6 HIHTH XH'INN] 00I8I0 1] ¢
2078 ONIMIAVHL 'Nid| $#E90EE [ 1] L
Nid HOLIH| +210% (1| B
ONLLSNMAY L1914 'HAHSYM | O0I0EE |2] 6
‘2 WILl (60Z002) ABWISSY
JAYIHS NI Q3SN OCIC0Z N/d ONIYV3E - 43
. 10N

N :
Q.ddv | 31va !

NCILd1H]5340

w11

SNOISIATY

OHD

98/g1

%

[ on3uniLxis




e

TS _

NOTS AN

EPEOOL MV w J s

OM DNIMYHD ans

$1538 31N NITHL O1 TWININ
LT 181 4U MIMNYS AN N O30 38 LON L5 ONY

D INYND OLNY 40 ALHI4OWd FHL S1 LNIN SIHL

ASSY AXIN mm\ 1

s 1ivg

ATBWISSY 937 Mo

Q

1101)

ANVAHOD INVHD OLNV )

CLAL ¥ PLA IENY W4 3WY
IAOEY NmOHE LON SIDHYNITI0L

DNIMY WO

SIHL IYIE LON OO 11003
AVYHS OHY SWNNE VTV 1ACHIN

1% wxx
o G ax

PifE 1 VYNOILDYN

21 ST
LIRAECHE L

IEIMH TN LG TSI TN T 3N YR 1104
SAHINI HE Iy SNOISNIWIO
7% QILON ISIMEIHLO SSITNN

AVIILYIM 40 L1510

ALIINYNOD

CaddyY M jiva m

NOILJIY D530

SNOISIAIY

wil
OH)

‘3IVAHAS ONNOES NO ONIONI430 G3033IN 38 AYI
MIHISH0LNIWISNTOY "IOV¥I4 NIONINI01 4735340438
L (ONINEWYILI0-4735) NDISNIL 3LYNDIAY SYH 937 AHavr
L 3YNS IAYW 'ISN NOAN "ISM HO4 AQYIE S§I 937 WAl

F AHYIV LY ONNOYY 1TV (L9176 "12H) 013M 8 L3NJ04 IHL
40 LN0 937 M3V 17Nd 'SANT JA331S 379901 JHIHM
3A337S 38vE HHVYIW "03S04X3 S| OVIHHL 40 %
0§ Q31Snrov 38 4IN0HS M3IYIS 3SvE MON "LINI0d
NI G3LEISNLATTINL B 1WIILHIA S ATBWISSY 937 38NS
L MY TIAZ3TS 379901 OLNI I well) AT8WISSY 3svE
L, 300178 "L3AX30d OLN] (G wWa|) 43FWIW TVLINOZIHOH 30118
L LX3INATIYNIZS 030AT3MSILINI0L IHL 3ENS 39 "A004
L MINHLIHL A0 F0I1SLA0 H1IM HSNT4 39 01N0HS L3IN20d
L 40 ON3I 'NOILVYI07 37dVvHIS3I0 WO ‘434WNE 3OISNI
- LSOr 4v3d Lv AQ08 HINnyL 0L {9 wey)
"FIYLUNS 13A3Y NO G3IMHYE SI

(937 XVr) SNOILINHLSNI NOILYTTYLSNI

Z L¥HL

135204 0713M
AJNHL FHUNS IAVYW

NOILdIEIS IO ON 1HYd sio|man _
A19W3SSY 3svd | /14007 BN
LB/E X3H'LNNYI0T | 00vLLO Z |z
WPIET X .8/E OH X3H "M3INDSYD 101500 z | ¢ il EPEO0L
379901 . #L000Z K HIONT | "ON LYvd
IVANCZIMCH 'H3IBW3IWN | £9000Z K A,5SY 937 ADVI QHVGONVLS
L3N0 '39N1L ZLEODL R

"L ASLI
HLIM S3W0OD
JAZINS 3SVE

SNOILINY.LSNI
‘NOILYTIVLSNI 43d 033M
ONY HLON3T INIWY3L30

3A3375 370901

{33y)
FANVH

‘183N034 NO
378VIVAY SHLON3T TVYNCLLIQCY
‘ALON

ON HSINH ON 3¥NLXI4

83



UTo
CrRANE

PO.BOX 580697 * TULSA, OK 74158-0697
4707 N.MINGO * (918) 836-0463

LIMITED WARRANTY
1 YEAR PARTS AND LABOR

Auto Crane will warranty to the consumer for a period of (1) year parts and labor from the date of
purchase. Each new Auto Crane unit they sell will be free under normal use and service from
defects in material and workmanship. Date of purchase will be honored as either date of purchase
by distributor, date of sale of product as substantiated by Distributor Delivery Report,ora Bill of Sale.
Which must be submitted with warranty claim.

The obligation of Auto Crane under this warranty is limited to the replacement or repair of parts that
appear to the manufacturer after review and/or inspection to be defective and paid flat rate labor for
replacing defective parts. This warranty does not obligate Auto Crane to bear the travel time charges
in connection with the replacement or repair of defective parts. Responsibility for customer's claims
arising from misapplication, abuse, misuse or alteration of equipment or parts lies with the distributor
or user and no warranty obligation is assumed in these circumstances by Auto Crane.

Auto Crane will in no event be liable for any consequential damages or contingent liabilities arising out
of the failure of any Auto Crane Product or parts to operate properly.

Auto Crane makes no warranty in respect to component accessories, it being subject to the warranties
of their respective manufacturers.

If field service, at the request of the distributor, is rendered and fault is found not to be with Auto Crane’s
product, the distributor shall pay the time and expense of the field representative.

Claims for service labor or other expenses that have incurred by the buyer without approval or auth-
orization or Auto Crane will not be accepted.

When applying for warranty, claims may be handled by contacting your nearest authorized Auto Crane
Distributor. All claimes are to be filed in writing on an Auto Crane Warranty Claim Form.

AUTO CRANE COMPANY IS UNDER NO OLIGATION TO EXTEND THIS WARRANTY TO ANY CUSTOMER
FOR WHICH AN AUTO CRANE DELIVERY REPORT FORM HAS NOT BEEN COMPLETED AND ON FILEWITH
AUTO CRANE COMPANY

h Warranty 1 Year Form Effective January 1,2001







